
CITY OF 

JOHN DAY, OREGON 

WASTEWATER FACILITIES PLAN 

2010 

RENEWS 12-31-11 
SIGNED C> Lf ·- { :;! _ ( <) 

The City of John Day has reviewed this Wastewater Facilities Plan and adopted it. 

This project was funded with a financial award from the Oregon Business Development Department's 
Water/Wastewater Technical Assistance Grant program. 

Anderson·Perry & Associates, Inc. 

Civil Engineers 

La Grande, Oregon 
Walla Walla, Washington 

Copyright 2010 by Anderson·Perry & Associates, Inc. Job No. 592-22 

... I 





ACKNOWLEDGMENTS 

We wish to thank the members of the John Day City Council; Mayor Bob 
Quinton; Peggy Gray, City Manager; Dave Holland, Public Works Director; John 
Robison, Wastewater Treatment Plant Operator; the Oregon Department of 
[...]
development of a financial plan and project implementation plan. Included in this 
Executive Summary is a brief discussion of the existing wastewater system, the 
wastewater system improvements project selected by the City of John Day, the current 
financial status and loan capacity of the City, a discussion of potentially available 
funding sources, action items, and the implementation plan. The reader is encouraged 
to refer to the chapters of this Plan for a more detailed discussion of the topics briefly 
outlined hereafter. 

EXISTING WASTEWATER COLLECTION AND TREATMENT 

Wastewater Collection System. Construction of the original wastewater 
collection system began in 1949. Major additions were completed in 1970 and 1978. 
Since 1978 the collection system has been expanded several times to support the City's 
growth. 

The collection system consists of a single 18-inch interceptor and 6-, 8-, and 12-
inch trunk and lateral lines that transport wastewater via gravity from the residential and 
commercial developments of the City of John Day and Canyon City to the wastewater 
treatment facility. Three wastewater lift stations aid in the transportation of wastewater 
from low lying areas to the gravity collection system. One station located west of the 
City near the Grant County Road Department Shops collects wastewater from the Grant 
County facilities and pumps it via a 4-inch forcemain to the Patterson Road Lift Station. 

· The Patterson Road Lift Station is located next to the John Day River on the intersection 
of Patterson Road and U.S Highway 395. This lift station collects wastewater from 
developments in that area and pumps it to another lift station, referred to as the Bowling 
Alley Lift Station. The Bowling Alley Lift Station is located in front of the Bowling Alley 
along U.S. Highway 395, east of Northwest Lyons Street. The Bowling Alley Lift Station 
collects the wastewater pumped from the Patterson Road Lift Station and a small 
gravity line. Wastewater from the Bowling Alley Lift Station is pumped into the gravity 
system at a manhole located near the intersection of West Main Street and N.W. 3rd. 

The system consists of approximately 84,145 lineal feet of 4-, 6-, 8-, 1 0-, 12-, and 
18-inch gravity sewer pipe. In addition, there are approximately 10,528 lineal feet of 4-, 

4/8/2010 ES-1 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\EXECUTIVE SUMMARY .doc 



6-, and 8-inch forcemain. The collection system has 357 manholes and 34 cleanouts 
based on review of the collection system map. 

Wastewater Treatment. The existing WWTF is located on the northwestern end 
of the City at the end of 7th Street. The City of John Day's existing mechanical 
wastewater treatment facility (WWTF) provides secondary treatment of the City's 
domestic wastewater. Construction of the original WWTF was completed in 1949. 
However, due to continued expansion of the system, the original trickling filter facility 
became overloaded, resulting in the need for an upgraded treatment facility. In 1978, 
the facility was upgraded and incorporated several of the original plant structures from 
the 1949 treatment plant. The current facility consists of an influent lift station, a 
headworks structure, two primary clarifiers, two trickling filters, one secondary clarifier, 
gas chlorination and chlorine contact basin, four percolation ponds for effluent disposal, 
two-stage high rate anaerobic sludge digestion, and four sludge drying beds 

Minor modifications have been made to the WWTF since its construction in 1978. 
The secondary clarifier has been retrofitted to include a chlorination line around the 
launder to reduce algae growth. In addition, a floating cover was installed on the 
secondary anaerobic digester. Other modifications include changes to telemetry, 
electrical, controls, flowmeters, and the distribution piping to the percolation ponds. 

EXISTING WASTEWATER SYSTEM EVALUATION SUMMARY 

Collection System Evaluation. Seasonally, the City experiences excessive 
infiltration and inflow (1/1) into the collection system. To determine potential areas of the 
system that may be experiencing excessive 1/1, a limited analysis of the collection 
system was completed as part of this Plan. The analysis consisted of flow monitoring in 
selected areas throughout the City's system. The City also completed a television 
inspection of sewer lines in areas identified during the flow monitoring and completed 
improvements to the collection system based on the television inspection. Refer to 
Chapter 3 for a more detailed discussion of the evaluation and a summary of the 
results. 

Wastewater Treatment Facility Evaluation. Based upon the process 
evaluation, the City's WWTF is in need of major improvements, regardless of whether 
any growth occurs in the John Day and Canyon City service areas. The following 
factors indicate upgrading is needed: 

4/8/2010 

Age and Insufficient Capacity. A portion of the existing components and 
treatment units were constructed during the original 1949 plant construction. 
Due to these units being 60 years old, they are showing severe degradation and 
will not serve the long-term treatment needs of the City and are in need of 
replacement. Additionally, most of the existing facilities were constructed as part 
of the 1978 construction project and have been in service for 30 years. These 
30-year-old components of the plant are at the end or have surpassed their 
expected service life and are in need of rehabilitation and/or replacement. Other 
units do not have adequate capacity or the ability to meet the treatment needs of 

ES-2 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\EXECUTIVE SUMMARY.doc 



the City now or in the future. Refer to Chapter 3 for a more comprehensive 
discussion of the evaluation of the existing plant and the identified deficiencies. 

WASTEWATER SYSTEM IMPROVEMENTS PROJECT 

Four conceptual wastewater treatment alternatives and one conceptual effluent 
reuse alternative were evaluated during preparation of this Wastewater Facilities Plan. 
The conceptual treatment alternatives include no action, improve the existing trickling 
filter wastewater treatment facility, upgrade the existing trickling filter wastewater 
treatment facility, and construct a new activated sludge mechanical wastewater 
treatment facility. The conceptual effluent reuse alternative includes construction a new 
lagoon treatment, storage, and reuse (irrigation) facility. Based upon work sessions, 
teleconferences, and meetings held after reviewing the Wastewater Facilities Plan, the 
John Day City Council selected the following to constitute its wastewater system 
improvements project. The selected improvements package is outlined in detail in 
Chapters 4 and 5. The year 2011 total estimated project cost for the selected 
wastewater system improvements project described hereafter is $8.29 million (based 
on the upper level of the cost range) as outlined on Table ES-1. 

Collection System. As mentioned above, a limited evaluation of the existing 
collection system was completed in this Plan. Based upon the evaluation, it appears 
the City's collection system is seasonally experiencing excessive 1/1. The flow 
monitoring and TV work completed as part of this Plan identified areas in the collection 
system that needed to have repairs and rehabilitation completed. The City prioritized 
these areas and has addressed the needed repairs and rehabilitation concerns. 

Treatment Facility. Continued discharge into the existing percolation ponds 
appears to be the only viable option available to the City. As such, to provide the level 
of treatment that will be necessary to consistently meet the current and anticipated 
future conditions of the discharge permit, the City selected the alternative to construct a 
new activated sludge biological treatment process. Furthermore, as a result of having 
to provide the new activated sludge process, the City decided integration of existing 
treatment units with the new process will not be efficient or feasible and elected to 
completely abandon and demolish the existing facility. 

Five biological treatment process options are presented in this Plan for 
consideration under the selected alternative (refer to Chapter 4 ). Although five 
biological treatment process options were presented for consideration under the 
selected WWTF alternative, the City Council elected not to choose a specific option as 
part of this Wastewater Facilities Plan. Instead, the City decided to complete a Request 
for Proposals (RFP) process in order to select the most appropriate treatment process. 
The RFP process would be completed during the pre-design stage of the project. Once 
the option is selected by committee, and upon the DEQ's approval of the selection (an 
addendum to this Plan describing the proposed process selected would be submitted to 
the DEQ for approval), the design would be completed. A preliminary list of items 
included in an RFP has been provided in Chapter 5. 

4/8/2010 ES-3 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\EXECUTIVE SUMMARY.doc 



The selected WWTF improvements recommended for construction by the City of 
John Day will meet effluent requirements for biochemical oxygen demand (BOD) and 
total suspended solids (TSS) removal, nitrogen removal (nitrification and denitrification), 
disinfection and a stabilized digested sludge to meet the state and federal requirements 
for land application, and will provide a reliable, efficient, and long-life treatment facility. 
The selected treatment alternative will include the following components: 

4/8/2010 

• New Preliminary Treatment (Headworks). New headworks consisting of a 
fine screening system to remove plastics, rags, etc., a new 6-inch Parshall 
flume packaged flowmetering manhole to measure influent flows, and a 
vortex-type grit chamber to remove grit will be necessary. The fine screening 
system will include a mechanical vertically-mounted fine screen, screenings 
washer, and compactor system. The grit removal system will be a vortex-type 
consisting of a grit removal pumping system and dewatering equipment. To 
provide protection and prevent freezing of the new headworks equipment 
(screening and grit dewatering equipment), a new concrete masonry block 
(CMU) headworks building will be constructed. 

• Influent Lift Station. Due to the depth of the existing influent gravity sewer, 
screened wastewater will need to be pumped from the screen unit into the 
vortex grit removal system. A new influent lift station will need to be 
constructed to accomplish the required pumping. The lift station, in order to 
meet DEQ requirements for redundancy and reliability, must have adequate 
capacity to handle the anticipated design peak hour flow (1.5 million gallons 
per day [MGD]) with the largest pump out of service. To meet this 
requirement, three new submersible pumps, each with a capacity of 525 
gallons per minute (gpm), would be provided. With three pumps, any one of 
the pumps could be out of service and the other two would meet the capacity 
requirement. 

• New Activated Sludge Treatment Process. A new activated sludge 
treatment process will be needed to provide the level of treatment necessary 
to meet the conditions of the City's existing and anticipated future Water 
Pollution Control Facilities (WPCF) Permit. The treatment process will be 
selected pre-design through an RFP process. The selected process will form 
the basis of design for the new WWTF and will be provided with adequate 
capacity to meet the anticipated flows and loadings through the 20-year 
planning period. 

• Disinfection System. Prior to discharge of the treated effluent into 
percolation ponds, it must be disinfected to inactivate pathogenic 
microorganisms to acceptable levels as specified in the permit. To 
accomplish the needed disinfection, a new UV light disinfection system will be 
installed in new concrete channels. A total of 36 low-pressure high-intensity 
lamps will be installed in the channels. The system will be designed with the 
required UV intensity to treat the projected peak hour design flow and to allow 
future installation of an additional bank of 18 lamps, if required. A spare 
module of lamps will be provided for rapid replacement in the event of a 

ES-4 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\EXECUTIVE SUMMARY.doc 



4/8/2010 

module failure. To provide protection and prevent freezing of the new UV light 
disinfection equipment, a new concrete masonry block (CMU) building will be 
constructed. 

• Sludge Handling. Sludge derived as a result of the treatment process must 
receive additional treatment to make it acceptable for land application. To 
provide the required sludge treatment, a minimum of two aerobic digesters 
with a total combined working capacity of 220,000 gallons will be needed. Air 
blowers will be required to provide the needed air to maintain the process and 
accomplish the mixing of the sludge contained in the reactors. The digesters 
will be equipped with a coarse bubble aeration system to distribute the air 
within the tanks. 

• Yard and Process Piping. New process piping will be necessary in order to 
transport raw wastewater from the collection system to the new screening 
system, to the influent lift station, from the influent lift station to the new grit 
removal system, to the new biological treatment process, to the clarifiers (if 
clarifiers are used), to the UV disinfection facilities, and to the effluent outfall. 
Piping would also be needed for sludge recirculation from the clarifiers (if 
used) to the aeration basins (activated sludge reactors), and for waste sludge 
transport to and from the sludge treatment components. Other miscellaneous 
piping, such as yard piping, will be needed to transport water for washdown 
and drainage. 

• Electrical, Instrumentation, and Controls. New electrical, instrumentation, 
and controls will be required for the new process units. The new 
instrumentation and controls system is needed to provide accurate sampling, 
metering, monitoring, and control of the new facilities. The new control 
system will be computer-based in order to reduce operator time and 
requirements. The WPCF Permit requires periodic flow paced composite 
sampling of the influent and effluent. This will be accomplished using 
automatic composite samplers that take small samples proportionate to the 
volume of influent and effluent flow over a 24-hour period of time and add 
them together to make a composite for testing. Two new composite samplers 
will be needed to accomplish this task. A new standby electrical generator 
set and automatic power transfer switch will be needed to allow continued 
operation of critical components of the system during a power outage. 

• Demolition, Site Work, and Landscaping. Although not needed to provide 
space for the new treatment plant, complete demolition of the existing 
facilities would be desirable for safety and aesthetic reasons. Inclusion of site 
work (excavation, grading, paving, sidewalks, fencing, etc.) to accommodate 
the new facility will be provided. To provide an aesthetically pleasing finished 
plant, landscaping would be desirable. 

• New Operations Building. For efficient operations of the new facility, a new 
1 ,680 square foot CMU operations building is proposed. The operations 

ES-5 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\EXECUTIVE SUMMARY.doc 



building would include a new laboratory and furnishings, office, Americans 
with Disabilities Act (ADA) compliant bathroom, utility room, and control 
center room. To equip the laboratory, miscellaneous modern laboratory 
instruments and glassware would be purchased. 

• New Blower/Generator/Electrical Building. To house the required air 
blowers, electrical and controls, and standby generator set, a new CMU 
blower/generator/electrical building would be constructed. The building would 
[...]
Design Criteria for Secondary Clarifiers following Trickling Filtration* 

Overflow Rate (gal/day/sq-ft) Solids Loading (lb/hour/sq-ft) 

Average Peak Average Peak Depth (feet) 

400-600 1,000-1,200 0.6-1.0 1.6 10-15 

* Taken from Wastewater Engineering: Treatment and Reuse, Metcalf and Eddy, Inc., 4th Edition. 

At 600 gpdsf average overflow rate, the hydraulic capacity of the secondary clarifier 
is approximately 480,000 gallons per day (gpd). Based on this calculation it appears that 
the secondary clarifier is adequately sized to meet the current system demands and also 
the projected 2030 system demands. Even at the year 2030 average wet weather flow of 
340,000 gpd, the secondary clarifier has adequate capacity. 

Although the capacity appears to be adequate to meet future needs, the clarifier is 
more than 30 years old and has many noticeable cracks in the concrete and appears to 
need rehabilitation if the WWTF is going to be rehabilitated. Recommendations for the 
secondary clarifier are discussed further in Chapter 4. 

Other important aspects that should be considered in evaluating the adequacy of the 
secondary clarifier facilities are redundancy and reliability. It is most desirable to have at 
least two units each with the capacity necessary to continue to provide the required 
treatment should one clarifier be off-line for repairs. Two clarifiers provide the necessary 
redundancy and reliability that would ensure consistent and ongoing compliance with the 
conditions of the Permit. The City may use one of the primary clarifiers as a backup in an 
emergency situation; however, this is not a true form of redundancy and reliability for the 
secondary clarifier. 

Chlorine Contact Basin. The secondary effluent is injected with chlorine and then 
flows into a chlorine contact basin. The chlorine contact basin is approximately 30 feet in 
diameter and has a 5-foot static water depth, giving the total volume of approximately 
28,000 gallons and an effective volume of approximately 22,400 gallons, assuming an 80 
percent contact efficiency. At the existing AWWF of 266,000 gpd, the outfall provides 

4/12/2010 3-10 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\CHAPTER 3.doc 



about 2.0 hours detention. At the existing average dry weather flow (ADWF) of 213,000 
gpd, the outfall provides about 2.5 hours detention. At the Year 2030 design AWWF of 
340,000 gallons, approximately 1.6 hours detention is provided by the chlorine contact 
basin. In order to achieve the required disinfection levels, at least one hour of detention 
needs to be provided. 

The chlorine contact basin appears to have adequate capacity to meet the City's 
needs now and throughout the design period. Although the chlorine contact basin has the 
capacity, it is important to point out that the contact basin was originally a clarifier and was 
later converted to be used as a contact basin. Because of the configuration and design of 
the contact basin, short circuiting of the wastewater through the basin is likely happening. 
The chlorine contact basin is not effective and consequently requires high chlorine usage 
to get proper disinfection and meet permit limits. As a result of the configuration of the 
basin and the apparent short circuiting that is occurring, it is recommended that the City 
replace the existing basin with a more effective unit. Recommendation for a chlorine 
contact basin is further discussed in Chapter 4. 

Percolation Ponds. The City completed a wastewater system improvements 
project in 1978. As part of the 1978 improvements, four percolation ponds were 
constructed for the purposes of polishing the effluent from the treatment plant and 
providing natural dechlorination via stripping and ultraviolet rays from the sun. The ponds 
have water surface areas of approximately 1.5 acres, a maximum water depth of about 2 
feet, and a useable treatment volume of 970,000 gallons each. The design percolation 
rate is in the range of 5 inches/day. With a percolation rate of 5 inches/day and an 
approximate area of 1.5 acres, each pond is capable of discharging in the range of 
200,000 gpd into the groundwater. Given the 2030 AWWF of 340,000 gpd, two of the four 
ponds have the capability to handle the flows. Based on this calculation, it appears that 
the percolation ponds are adequately sized to meet current and future flows up to the end 
of the design period. 

Although the percolation ponds are adequately sized for flows through the design 
period, the amount of nitrate being introduced to the ground water as a result of seepage 
from the ponds has been excessive at times. In December 2003, data from discharge 
monitoring wells (DMWs) located upstream and downstream of the percolation ponds 
began to be recorded. The results of the data, along with a site map showing the location 
of the monitoring wells, are presented in Appendix D. From December 2003 to December 
2007 nitrate levels have ranged from a low of 0.10 mg/L to a high of 17.0 mg/L in DMWs 
MW-5 and MW-6, which are located downstream of the percolation ponds. Typically, 
nitrate levels greater than 10 mg/L are considered excessive. 

George Chadwick, with George Chadwick Consulting in La Grande, Oregon, has 
been collecting data from the DMWs since December 2003. Upon discussing the high 
nitrate levels with him, it was pointed out that the high nitrate levels have consistently 
occurred in the past in the month of December. According to Mr. Chadwick, the City 
discharged into percolation Ponds 1, 2, 3, and 4 on a quarterly basis with all the 
wastewater effluent generated in January through March being sent to Pond 1, April 
through June to Pond 2, July through September to Pond 3, and October through 
December to Pond 4. Pond 4 is located closest to the DMWs that are showing high nitrate 
levels. 

4/12/2010 3-11 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\CHAPTER 3.doc 



Another point that was discussed with Mr. Chadwick was the fact that effluent being 
discharged into the percolation ponds in the past was dispelled at a single point. More 
specifically, water was being dispelled by wastewater being sent to a manhole in each 
pond and then overflowing out of the manhole into the pond at one location. This method 
of discharge, coupled with the proximity of the DMWs to Pond 4, was thought to be the 
cause of high nitrate levels. In short, the wastewater did not have adequate time to 
dissipate and dilute itself before being monitored in the DMWs. This was evident in the 
fact that only high readings were being experienced in the month of December when 
discharging into Pond 4 was occurring. 

To remedy this situation, in the spring of 2007 the City installed a discharge piping 
system that allows for a more even distribution of wastewater in percolation ponds and 
eliminated the point discharge system that was being used. Also, the City stopped sending 
water to Pond 4 and began discharging effluent into Ponds 1, 2, and 3 simultaneously. 
Since these changes have been incorporated, the highest nitrate reading has been 4.0 
mg/L. Based on readings taken in June, September, and December, it appears that the 
new method of discharging to the ponds has helped reduce the nitrate levels at the DMWs. 
Although it appears the nitrate levels have decreased, it is not considered a long-term 
solution to the nitrate issue and it would be premature to say that the nitrate level issue has 
been resolved. Refer to Chapter 4 for more discussion on the nitrate concerns and 
recommendations for addressing the concerns. 

Sludge Processing. Currently, the City processes the sludge in a two-stage high­
rate anaerobic digester to a Class B level. The digested sludge is land applied on DEQ 
approved land application sites. Depending upon the season and weather conditions, the 
digested sludge is either hauled directly from the digester via a tanker truck to the land 
application sites in a liquid form or wasted to drying beds for storage and dewatering. 

The existing primary anaerobic digester has a diameter of 20 feet and a maximum 
sidewater depth of 15.5 feet. The total available treatment volume is about 36,400 gallons. 
The digester is equipped with a fixed cover, methane fired boiler, and internal heat 
exchanger and a fixed mixer mounted to the fixed cover. 

The existing secondary anaerobic digester has a diameter of approximately 20 feet 
and a maximum side water depth of about 20 feet. The total available treatment volume is 
about 4 7,000 gallons. The digester is equipped with a floating gas cover and an external 
heat exchanger. The secondary digester is unmixed. 

Anaerobic digester design is commonly based upon a loading factor (pounds of 
volatile solids [VS] added per day per cubic foot of digester capacity), and detention time. 
Digestion tanks are also designed on a volumetric basis by providing a given amount of 
volume per capita (i.e., population basis of design). For high-rate digesters processing 
primary sludge and trickling filter humus, the following design criteria should be used. 

4/12/2010 3-12 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\CHAPTER 3.doc 



Design Criteria for High-Rate Anaerobic Digesters Processing Primary Sludge 
and Trickling Filter Humus* 

Design Parameter Unit Range 

Volume cu-ft per capita 2.6-3.3 

Solids Loading Rate lb VS per 1 ,000 cu-ft per day 100-200 

Solids Retention Time days 15-20 

*Taken from Wastewater Engineering: Treatment and Reuse, Metcalf and Eddy, Inc., 4th Edition. 

The City's current 2008 sludge production is estimated to be about 728 pounds of 
volatile solids per day or a loading rate of 150 pounds of VS per 1 ,000 cubic feet per day 
for the primary digester. Assuming the combined sludge can be thickened to a 
concentration of 4.0 percent solids, the existing combined thickened sludge wasting rate to 
the digester is approximately 2, 776 gallons per day, which equates to a combined solids 
retention time in the primary digester of approximately 13 days. 

Based on the digester analysis, the anaerobic digester facilities do not have 
sufficient capacity to meet current or design loading. It is therefore recommended that the 
City upgrade the digestion facility if the WWTF is upgraded. Recommendations regarding 
the digester are discussed further in Chapter 4. 

The City has four drying beds. Each drying bed has the dimensions of 50-feet by 
25-feet or a total of 5,000 square feet considering all four beds. Each drying bed has an 
available sludge storage depth of 1-foot. This equates to an available sludge storage 
volume of 9,350 gallons per bed or a total volume of 37,400 gallons. The drying beds have 
historically performed well due primarily to the geographic location of John Day. The City 
typically uses the two lower beds and normally the two upper beds are not used. 

WASTEWATER TREATMENT FACILITY PROCESS SUMMARY 

Based upon the process evaluation, the City's WWTF is in need of improvements, 
regardless of whether any growth occurs in the John Day and Canyon City service area. 
Several factors indicate upgrading is needed: 

Headworks. The lift station is in need of rehabilitation. The influent pumps need to 
be replaced and the wet well concrete needs to be rehabilitated to extend its life. The 
comminutor is not functional and many of the components of the grit removal system are 
worn out and need to be replaced. Also, the concrete is cracking and structurally is in poor 
condition. 

Primary Clarifiers. The structures are more than 30 years old and cracking of the 
concrete is occurring suggesting structural degradation of the units. Equipment is in need 
of replacement. 

4/12/2010 3-13 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\CHAPTER 3.doc 



Trickling Filters. The east trickling filter is in poor condition. Concrete is spalling 
from the walls, steel components are corroding, there are cracks in the concrete, filter 
media is failing, etc. The unit is approximately 60 years old and it does not appear that it 
will meet the long-term needs of the City. The west trickling filter is 30 years old and is in 
need of rehabilitation to meet long-term treatment needs. 

Secondary Clarifier. The clarifier is structurally degrading based on observed 
cracks in the concrete. Equipment is in need of replacement. Redundancy and reliability 
issues exist in this aspect of the facility. 

Chlorine Contact Basin. This system uses a high amount of chlorine due to it 
being a converted clarifier, suggesting the basin is functioning inefficiently. 

Digesters. The anaerobic digester facilities are currently undersized and do not 
allow adequate detention time at existing loadings to achieve desired treatment levels. 

Percolation Ponds. The City has experienced high nitrogen readings in its 
percolation ponds' monitoring wells in past years. It appears that continued discharge into 
the percolation ponds (indirect discharge to the John Day River) is the only viable option 
available to the City of John Day (refer to Chapter 4 for more discussion). In order for the 
City to continue this practice, it may be necessary to have the ability to remove nitrogen 
from the wastewater in order to prevent degrading the groundwater. 

In Chapter 4, alternatives to improve the City's WWTF are developed and evaluated 
to address the deficiencies identified in this chapter. 

4/12/2010 3-14 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\CHAPTER 3.doc 



City 
Collection 

Map 
Reference Reference Manhole 
Number Sheet Number 

1 16 28-3 

2 16 28-2 

3 16 28-1 

4 16 27-2 

5 17 27-3 

6 16 27-1 

7 16 20-6 

8 16 20-5 

9 16 20-4 

10 16 20-3 

11 16 20-2 

12 16 20-2 

13 16 1-12 

14 16 1-11 

15 16 1-10 

16 27 1-29 

17 27 1-25 

18 21 1-22 

19 21 1-20 

SUMMARY OF FLOW MONITORING EVALUATION AND TELEVISION INSPECTION- MAY 2009 

Estimated 
Pipe Measured Flow 

Monitoring Monitoring Diameter Weir Depth Monitored 
Address Date Time (Inches) (Inches) (gpm) 

NE Elm Street and Trowbridge Ave_ 5/12/2009 11:15 8 2.85 1 

NE Elm Street and NE 1st Ave. 5/12/2009 11:30 8 46 16 

NE Elm Street and NE 3rd Ave. 5/13/2009 12:00 8 5.3 30 

East 8, 
NE Elm Street and NE 3rd Ave. 5/13/2009 12:30 Southeast 

10 

South of NE 3rd Ave., and east of Elm 
5/13/2009 1:15 8 3.3 3 in the fairground field. 

East of Dayton Street and 
5/13/2009 1:40 8 5.6 37 

NE 3rd Ave., intersection. 

Dayton Street north of Main Street and 
north of the private alley behind the 5/13/2009 1:50 8 

hardware store. 

Dayton Street and Trowbridge Ave. 5/13/2009 1:55 8 

Dayton Street and NE 1st Ave. 5/13/2009 2:15 8 4.1 10 

Dayton Street and NE 2nd Ave. 5/13/2009 2 35 
South 8, 

4.5 15 
West 8 

Dayton Street and NE 3rd Ave. 5/13/2009 2:50 South 8 4.8 19.5 

Dayton Street and NE 3rd Ave. 5/13/2009 2 50 East 8 5.45 33 

Canyon Blvd. and NE 1st Ave. 5/13/2009 4:00 8 4.6 16 

Canyon Blvd. and NE 2nd Ave. 5/13/2009 4 15 8 4.7 18 

Canyon Blvd. and NE 3rd Ave. 5/13/2009 4:35 8 5.4 32 

SW Brent Drive and SW 6th Ave. 5/13/2009 11:25 8 5.1 26 

Alley and SW 4th Ave. 5/13/2009 11:40 8 5.2 28 

Alley and SW 3rd Ave_ 5/13/2009 11:55 8 53 30 

Alley and SW 2nd Ave. 5/14/2009 12:05 8 5.2 28 

Flow 
Increase 

from 
Previous 
Manhole 

15 

14 

4 

10 

5 

4.5 

2 

14 

Estimated Ill 
Flow 

Contributed 
in Section 

(gpd) Summary of Flow Measurements 

0 Base flow measurement 

21,600 Increase of 15 gpm flow. 

20,160 Increase of 14 gpm flow. 

Flows combine in this manhole from the east 
0 and from the south_ No measurement was 

taken in this manhole. 

0 

5,760 Combined flows from 27-3 and 28-1. 

0 No flow in this manhole. 

0 No significant flow in this manhole. 

14,400 Increase of 10 gpm from 20-5. 

7,200 Increase of 5 gpm from 20--4. 

6,480 Increase of 4.5 gpm from 20-3. 

0 
Measured a 3 gpm decrease from what was 
measured in 27-1 

0 
Base flow measurement. Most of flow from 
Canyon City. 
[...]
City to discontinue discharging treated effluent into the percolation ponds. 

For several reasons, construction of a lagoon treatment, storage, and effluent 
reuse facility to allow the City to discontinue its discharge into the percolation 
ponds is not deemed feasible. To accommodate the design flow and loadings, 
based upon the preliminary water balance analysis, assuming a facultative 
lagoon treatment system, the system would require about 50 acres of total pond 
area including the storage lagoon and approximately 125 acres of irrigation area 
for effluent reuse. Considering the overall large amount of property required to 
site the facility, the associated land acquisition (estimated to be 200 to 250 acres 
considering necessary buffers, etc.) presents almost insurmountable challenges 
given the extremely limited, suitable available property in, and adjacent to, the 
City. In addition, as shown on Table 4-0, the high initial capital cost (estimated to 
be $10.5 million, including land acquisition and easements, pumping, piping, new 
lagoons, effluent reuse system, operations building, etc.) prohibits construction of 
such a facility. Therefore, since this conceptual alternative is not considered 
viable, a detailed evaluation of this alternative was not completed. 

DETAILED EVALUATION OF FEASIBLE ALTERNATIVES 

General. As presented above in the discussion of conceptual improvement 
alternatives, it was concluded that three feasible alternatives are available to the City. 
The three alternatives that will be evaluated in detail are as follows: 

10/09 

• Alternative 81 - Improve the Existing Trickling Filter Wastewater 
Treatment Facility. 

• Alternative 82 - Upgrade the Existing Trickling Filter Wastewater 
Treatment Facility 

Alternative C - Construct a New Activated Sludge Mechanical Wastewater 
Treatment Facility 

4-5 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\CHAPTER 4.doc 



Selection of these improvement alternatives for further evaluation was based 
upon preliminary discussions between City Council members and staff from the City of 
John Day and Anderson·Perry & Associates, Inc. Public Works Committee work 
sessions were held at the John Day City Hall and, along with water quality, regulatory, 
and funding issues, the options were presented and discussed. It was the general 
consensus of all parties involved that the aforementioned alternatives are the most 
appropriate to consider for further evaluation. 

In this section, an evaluation of the regulatory requirements is presented and the 
alternatives are described and evaluated in detail. Criteria used to evaluate the options 
are presented. The recommended improvements strategy is outlined. 

Evaluation of Regulatory Requirements. Presented hereafter is an evaluation 
of the regulatory requirements that may need to be met as part of implementation of the 
feasible alternatives. These include regulations concerning groundwater quality 
protection, sludge management, and wetland and waterway impacts. Additionally, 
potential regulatory permitting requirements for erosion control plans and stormwater 
management plans are identified. Although reuse does not appear likely to be included 
as part of the planned wastewater system improvements package, regulations 
regarding effluent reuse are presented for completeness. 

10/09 

Groundwater Quality Protection. The criteria and guidelines for groundwater 
quality protection are contained in OAR, Chapter 340, Division 40 (OAR 340-
040). Under both alternatives, the City would need to comply with the 
groundwater quality conditions stipulated in the most current WPCF Permit 
issued by the DEQ. 

Effluent Reuse Regulations. This section provides a general discussion of the 
effluent reuse regulations currently in place in Oregon. The criteria and 
guidelines for effluent irrigation summarized below are found in OAR, Chapter 
340, Division 55 (OAR 340-055). 

• In order to assume groundwater protection, treated wastewater 
must be applied at agronomic rates. This refers to the practice of 
applying the treated wastewater at rates that are not in excess of 
what the crop being grown can use. This limitation applies to the 
hydraulic loading as well as the nutrient loading. For a typical 
municipal wastewater and a crop such as alfalfa, hydraulic loading 
will be the controlling factor. 

In general, crops with a long growing season are preferable so that 
water uptake is maximized. Grain crops by themselves, for 
example, are typically not desirable for wastewater irrigation in the 
eastern Oregon area as their consumptive water use is relatively 
small and occurs during a concentrated two- to three-month period 
of time. Their use is acceptable if used as a secondary crop. This 
tends to make pasture grasses, turf grasses, alfalfa crops, or other 
high water use crops a preferred primary crop for land application 

4-6 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\CHAPTER 4.doc 



10/09 

of wastewater. These crops have a relatively long growing season, 
a high consumptive use of water, and also consume fair amounts of 
nitrogen. 

OAR 340-055 states that for irrigated land not under the direct 
control of a City, a contract is required between the City and the 
landowner. 

Buffer zones surrounding the irrigation area will be required. For 
Class D wastewater and spray irrigation, buffer zones are required 
as indicated in OAR 340-055. 

A spray irrigation system that requires a minimum amount of 
physical handling is desirable. In this way, operators of the 
irrigation system will have limited contact with equipment that has 
been saturated with treated wastewater. 

Access to the irrigation area should be controlled using fencing and 
the area would require signs informing people that treated 
wastewater is used on the site. 

Sludge (Biosolids) Management. Any sludge that is produced in the process 
and land-applied would need to comply with current state and federal regulations. 
Applicable state regulations are OAR 340-050, Land Application of Domestic 
Wastewater Treatment Facility Biosolids, Biosolids Derived Products and 
Domestic Septage. Applicable federal regulations are found in the Code of 
Federal Regulations (CFR), Part 503. The City will also need to comply with all 
biosolids management conditions stipulated in the most current WPCF Permit 
issued by the DEQ. Refer to Chapter 2 for a more comprehensive discussion of 
the regulations regarding land application of biosolids 

Wetland Impacts and Waterway Protection. Neither alternative has the 
potential to discharge any wastewater into wetlands. Therefore, no impacts to 
existing wetlands are anticipated. 

Under both of the evaluated alternatives, the City will continue to discharge 
treated effluent into the existing percolation ponds. Therefore, no direct 
discharge of wastewater into a surface water body will occur and no adverse 
impacts to the adjacent John Day River are anticipated. 

Regulatory Permitting Requirements for Erosion Control Plans and 
Stormwater Management Plans. Construction projects that disturb one acre or 
more must have an Erosion and Sediment Control Plan approved by the DEQ or 
a DEQ agent prior to commencement of any on-site activities. The applicable 
permit is referred to as 1200-C. The 1200-C Permit generally requires the 
following: 

4-7 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\CHAPTER 4.doc 



10/09 

No discharge of significant amounts of sediment to surface waters. 
Examples of what DEQ considers significant are provided in the 
permit. 

• Preparation and implementation of an Erosion and Sediment 
Control Plan to prevent such discharges. 

• Maintenance of erosion and sediment controls, cleanup of deposits 
of sediment that leave the site, and proper storage, handling, and 
disposal of hazardous materials. 

• Compliance with water quality standards in OAR 340-041 and any 
Total Maximum Daily Loads (TMDLs) established for specific 
basins. For example, no discharge can cause more than a 10 
percent increase of in-stream turbidity from background. 

• Visual inspections of erosion and sediment control measures. 

As part of the permit application, an Erosion and Sediment Control 
Plan, which must specify how polluted runoff will be reduced or 
controlled, will be required. The public has the opportunity to view 
and comment on the permit application and plan before DEQ 
issues the permit for any project. 

• If discharging to water bodies that are on DEQ's 303(d) List or have 
established TMDLs for sedimentation and turbidity pollution, permit 
applicants have to implement one of the following requirements: (A) 
Runoff monitoring of turbidity during rain events to meet a specified 
benchmark; or (B) Implementation of additional treatment Best 
Management Practices (BMPs) listed in the permit, with DEQ 
approval. 

In addition, quarterly monitoring to the DEQ of visual inspections or, 
if applicable, turbidity meter monitoring results are required for all 
projects. 

Permittees discharging to 303(d) and TMDL streams listed for 
turbidity and sedimentation, who have selected the requirement 
listed in (A) referenced above, are subject to a specific turbidity 
"benchmark." A benchmark is a quantitative guideline used to 
determine if BMPs are effective. The proposed permit would 
require the benchmark convert to an enforceable effluent limit if it 
has been exceeded multiple times. Current and future construction 
projects that disturb one or more acres of land are affected. Large 
and small contractors, builders, and developers are required to 
comply with all permit requirements. 

4-8 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\CHAPTER 4.doc 



10/09 

Both alternatives would require a 1200-C Permit as more than one acre would be 
disturbed during construction. Application for the permit should be completed 
during the design phase of the improvements. 

The Environmental Protection Agency (EPA) stormwater regulations require that 
certain stormwater discharges "associated with industrial activity" need NPDES 
Permits. In general, a permit is needed if: 

1. The industry is listed by the EPA. 

2. Stormwater from rain or snowmelt leaves the site through a "point 
source" and reaches surface waters either directly or through storm 
drainage. A point source discharge refers to a natural or human­
made conveyance of water through such things as pipes, culverts, 
ditches, catch basins, or any other type of channel. 

Neither of these two conditions would apply to the City. Wastewater treatment 
plants with less than 1 million gallons per day (MGD) design capacity are not 
listed. Stormwater should not leave the site through a point source because it 
will likely all be contained on site. 

Description and Evaluation of Feasible Alternatives. 

Alternative 81 - Improve Existing Trickling Filter Wastewater Treatment 
Facility. For this alternative, the existing plant would be improved with continued 
discharge to the existing percolation ponds. 

Based on conversations with Public Works staff and an evaluation of the existing 
treatment plant, the needed improvements would generally consist of 
construction of screening and grit removal systems, painting and repair of 
existing clarifier tanks and mechanisms, construction of new secondary clarifier, 
construction of a new chlorine contact basin, construction of a new anaerobic 
digester with heating and circulation systems, and miscellaneous piping and 
other improvements as needed. 

Criteria for evaluation and development of Alternative B1 include the following: 

• Design to meet expected loads through the year 2030, as shown in 
Chapter 2. 

Class II reliability. The upgraded facility will meet Class II reliability 
criteria. This means all mechanical components (pumps, clarifiers, 
disinfection equipment, etc.) would have backup to allow operation 
with the largest single component out of service and two units of 
each treatment component would be provided so at least 50 
percent capacity would remain. 

4-9 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\CHAPTER 4.doc 



10/09 

Production of effluent that meets DEQ requirements for secondary 
treatment. This is interpreted as meeting the effluent criteria shown 
in Chapter 2 for BODs, TSS, and E.co/i bacteria, (i.e., meets the 
conditions of the Permit). 

Sludge treattnent to meet Class B biosolids quality, as a minimum, 
as defined by 40 CFR Part 503 to allow beneficial use on 
agricultural land as needed. Sludge will be hauled and land-applied 
in liquid form or dewatered in the existing sludge drying beds for 
ease of storage and handling. 

Refer to Figure 4-1A for a process schematic and Table 4-1A for a list of the 
components identified for improvements to the existing treatment plant. The 
estimated project cost and present worth analysis for Alternative B 1 is 
summarized on Table 4-1 B. 

It is important to note that the identified improvements are based on an 
assessment of the minimum requirements needed to meet the design criteria, 
and do not take into consideration replacing facilities at the end of their life, but 
rather rehabilitating them. The improvements to the existing treatment plant will 
not provide an increased ability to treat effluent to a higher level. It should be 
understood that even with these improvements to the existing treatment plant, 
the trickling filter process will still be limited in its ability to meet changing 
regulations and effluent permit limits, and it will likely only be able to consistently 
meet the conditions as specified in the current Permit. The upgraded facility 
could not be cost-effectively upgraded to have the means to remove nitrogen and 
would only possess BOD5/TSS removal capabilities. 

Alternative 82 - Upgrade the Existing Trickling Filter Wastewater Treatment 
Facility. As mention previously, under this alternative the existing wastewater 
treatment plant would be upgraded and the treated effluent would continue to be 
discharged to the existing percolation ponds. 

Based upon the evaluation of the existing treatment plant, the necessary 
upgrades to the facility would generally consist of a new preliminary treatment 
system (headworks) including rehabilitation of the existing influent lift station, 
rehabilitation of the existing primary clarifiers, a new East trickling filter to replace 
the existing one, rehabilitation of the existing West trickling filter, new flow 
distribution structure for the trickling filters, rehabilitation of the existing 
secondary lift station including new pumps and wet well rehabilitation, 
rehabilitation of the existing secondary clarifier and a new secondary clarifier, 
new chorine contact basin, new anaerobic sludge digestion system facility, new 
sludge dewatering facility, existing operations building rehabilitation, new 
electrical, controls and instrumentation, new process and yard piping, site work, 
painting, and miscellaneous other improvements as needed. 

4-10 
G:\Ciients\John Day\Wastewater\592-22\Reports\WWFP\CHAPTER 4.doc 



10/09 

Criteria for evaluation and development of Alternative 82 include the following: 

• Design to meet expected loads through the year 2030, as shown in 
Chapter 2. 

• Class II reliability. The upgraded facility will meet Class II reliability 
criteria. This means all mechanical components (pumps, clarifiers, 
disinfection equipment, etc.) would have backup to allow operation 
with the largest single component out of service and two units of 
each treatment component would be provided so at least 50 
percent capacity would remain. 

Production of effluent that meets DEQ requirements for secondary 
treatment. This is interpreted as meeting the effluent criteria shown 
in Chapter 2 for BOD5, TSS and E.coli bacteria, (i.e., meets the 
conditions of the NPDES Permit). 

Sludge treatment to meet Class B biosolids quality, as a minimum, 
[...]
1 Mobilization/Demobilization LS $ 170,000 All Req'd 

2 Demolition Work LS 75,000 All Req'd 

3 Site Work and Landscaping LS 50,000 All Req'd 

4 New Preliminary Treatment System LS 250,000 All Req'd 
(Headworks) 

5 Rehabilitation of Existing Primary Clarifiers LS 200,000 All Req'd 

6 Rehabilitation of Existing Secondary Clarifier LS 100,000 All Req'd 

7 New 34-Foot Diameter Secondary Clarifier LS 525,000 All Req'd 

8 New Chlorine Contact Basin LS 155,000 All Req'd 

9 New Anaerobic Sludge Digestion System LS 1,050,000 All Req'd 
Facility 

10 Process and Yard Piping LS 350,000 All Req'd 

11 Electrical, Controls, and Instrumentation LS 50,000 All Req'd 

12 Painting LS 375,000 All Req'd 

13 Dewatering, Bypass Pumping, and Piping LS 80,000 All Req'd 

Total 
2010 Price 

$ 170,000 

75,000 

50,000 

250,000 

200,000 

100,000 
525,000 

155,000 

1,050,000 

350,000 

50,000 

375,000 
80,000 

Subtotal Estimated Construction Costs (2010 Dollars) $ 3,430,000 
Contingency@ 10% 343,000 

Total Estimated Construction Costs $ 3,773,000 

OTHER PROJECT COSTS 

~anderson 
~~~t¥tes, inc. 

Preliminary, Design, and Construction Engineering $ 676,000 

Environmental and Permitting 45,000 

Funding Acquisition 30,000 

Legal and Funding Administration 45,000 

Subtotal Other Costs $ 796,000 

TOTAL ESTIMATED PROJECT COSTS (2010 DOLLARS) $ 4,569,000 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. 81 -IMPROVE 
EXISTING WWTF COST ESTIMATE 

TABLE 

4-18 



PRESENT WORTH ANALYSIS (2010 DOLLARS) 

Item Description 
ANNUAL OPERA T/ON. MAINTENANCE. AND REPLACEMENT (0. M. & R) 

1 Labor, Including Benefits 

2 Utilities 

3 Supplies, Parts, Chemicals, Maintenance, and Repairs 

4 Sampling, Testing, and Permit Fees 

5 Operator Training and Certification 

6 Capital Outlay 

7 Replacement 

Annual Cost 

$ 65,000 

25,000 

35,000 

15,000 

3,000 

20,000 

50,000 

Total 0, M, & R $ 
Present Worth 0, M, & R (5%, 20 yrs.) 

213,000 

2,654,000 

Subtotal Present Worth $ 7,223,000 

SALVAGE 

Estimated WWTF Salvage Value, Including Property $ 2,500,000 

Present Worth of Salvage Value (5%, 20 yrs.) 942,000 

PRESENT WORTH (201 0 DOLLARS) $ 6,281,000 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. 81 -IMPROVE 
EXISTING WWTF COST ESTIMATE 

TABLE 

4-18 
CONT'D 



ALTERNATIVE 82 
UPGRADE EXISTING WASTEWATER TREATMENT FACILITY 

SYSTEMIMPROVEMENTCOMPONENTS 

1. PRELIMINARY TREATMENT SYSTEMS (HEADWORKS) 

New vertically-mounted fine screen/washer/compactor 
New packaged Parshall flume (6-inch) flowmetering manhole 
Rehabilitate existing influent lift station 
~ Concrete wet well rehabilitation 
~ Three new influent pumps at 525 gpm and 7.5 Hp each 
Rehabilitate influent distribution structure and grit removal system; remove 
existing bar screening 
New 600 sq. ft. (20 ft. x 30 ft.) CMU building to house screen and grit 
dewatering equipment. 

2. PRIMARY CLARIFICATION 

New clarifier drives, scrapers, and screen mechanisms in both units 
Rehabilitate existing bridges of both units 
Rehabilitate concrete structures of both units 

3. BIOLOGICAL TREATMENT SYSTEM (TRICKLING FILTERS) 

Demolish the oldest (east) trickling filter 
Construct a new east trickling filter (65-foot diameter) 
Remove media, replace media, replace underdrain system, and rehabilitate 
the concrete structure for the newer (west) trickling filter 
New flow distribution structure 

4. SECONDARY CLARIFICATION 

Rehabilitate existing secondary lift station 
~ Four new secondary lift pumps, three at 420 gpm and 5Hp each 

and 1 at 250 gpm and 3 Hp 
One new 34-foot diameter secondary clarifier, 12-foot side water depth 
New drive and scraper mechanism for the existing clarifier 
Rehabilitate the existing clarifier concrete structure 

5. DISINFECTION SYSTEM 

Demolish the existing chlorine contact basin 
New chlorine contact basins (two basins), 60-minute contact time at 
AWWF=0.374 MGD and an assumed contact efficiency of 80 percent, or 
20,000 gallons each basin 

6. PERCOLATION PONDS 

~anderson 
~~~'Xtes, inc. 

Piping and effluent distribution modifications and improvements 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. 82- UPGRADE EXISTING WWTF 
SYSTEM COMPONENTS 

TABLE 

4-2A 



7. SLUDGE DIGESTION 

Abandon existing anaerobic digesters and remove existing boiler, sludge 
pumps, piping, etc. 
New high-rate two-stage anaerobic digestion system 
Two new 25-foot diameter x 25-foot deep digesters 
.. Primary digester heated and mixed; fixed cover system 
.. Secondary digester unheated and unmixed; floating cover system 
.. 500 BTU/hour boiler package capable of utilizing digester gas or an 

auxiliary gas source 
.. 5 Hp draft tube mixer with heat exchange jacket installed 

with draft tubes 
.. Waste gas burner 
.. Manometers, pressure regulators, drip traps, sediment traps, flame 

arresters, and associated safety equipment 
.. Two new double-disk sludge pumps 

8. SLUDGE DEWATERING AND STORAGE 

Maintain existing sludge beds; provide improvements as needed 

9. PROCESS AND YARD PIPING 

New and existing piping modifications 

10. ELECTRICAL, CONTROLS, AND INSTRUMENTATION 

New plant control system 
Required electrical work 
New instrumentation 

11. OPERATIONS BUILDING 

Rehabilitate existing operations building including laboratory, bathroom, etc. 

12. SITE WORK 

Paving, sidewalks, etc. 

13. DEMOLITION WORK 

~anderson 
~~~t¥tes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. 82- UPGRADE EXISTING WWTF 
SYSTEM COMPONENTS 

TABLE 

4-2A 
CONT'D 



ALTERNATIVE 82 

UPGRADE EXISTING WASTEWATER TREATMENT FACILITY 

PROJECT COST ESTIMATE AND PRESENT WORTH ANALYSIS (2010) 

ESTIMATED CONSTRUCTION COSTS 
Estimated 

Item Description Unit Unit Price Quantity 
1 Mobilization/Demobilization LS $ 300,000 All Req'd 
2 Demolition Work LS 75,000 All Req'd 
3 Site Work and Landscaping LS 115,000 All Req'd 
4 New Preliminary Treatment System LS 450,000 All Req'd 

(Headworks) including Rehabilitation of 
Existing Influent Lift Station 

5 Rehabilitation of Existing Primary Clarifiers LS 423,000 All Req'd 

6 New East Trickling Filter LS 450,000 All Req'd 

7 Rehabilitation of Existing West Trickling LS 188,000 All Req'd 
Filter 

8 New Trickling Filters Flow Distribution LS 65,000 All Req'd 
Structure 

9 Rehabilitation of Existing Secondary Lift LS 95,000 All Req'd 
Station including New Pumps and Wetwell 
Rehabilitation 

10 Rehabilitation of Existing Secondary Clarifier LS 205,000 All Req'd 

11 New 34-Foot Diameter Secondary Clarifier LS 525,000 All Req'd 

12 New Chlorine Contact Basin LS 155,000 All Req'd 

13 New Anaerobic Sludge Digestion System LS 1,050,000 All Req'd 
Facility 

14 Existing Operations Building Rehabilitation LS 110,000 All Req'd 

15 Process and Yard Piping LS 350,000 All Req'd 

16 Electrical, Controls, and Instrumentation LS 425,000 All Req'd 

17 Painting LS 375,000 All Req'd 

18 Dewatering, Bypass Pumping, and Piping LS 80,000 All Req'd 

19 Miscellaneous Metals, Grating, and LS 45,000 All Req'd 
Hand railing 

Subtotal Estimated Construction Coss (201 0 Dollars) 
Contingency @ 1 0% 

Total Estimated Construction Costs 

OTHER PROJECT COSTS 
Preliminary, Design, and Construction Engineering 

Environmental and Permitting 
Funding Acquisition 

Legal and Funding Administration 

Subtotal Other Costs 

Total 
2010 Price 

$ 300,000 
75,000 

115,000 
450,000 

423,000 

450,000 

188,000 

65,000 

95,000 

205,000 

525,000 
155,000 

1,050,000 

110,000 
350,000 
425,000 
375,000 

80,000 
45,000 

$ 5,481,000 
548,000 

$ 6,029,000 

1,069,000 
45,000 

30,000 
45,000 

$ 1,189,000 

TOTAL ESTIMATED PROJECT COSTS (2010 DOLLARS) $ 7,218,000 

Mandrrson 
~~~c.ates, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. 82 - UPGRADE 
EXISTING WWTF COST ESTIMATE 

TABLE 

4-28 



PRESENT WORTH ANALYSIS (201 0 DOLLARS) 

Item Description 
ANNUAL OPERATION. MAINTENANCE. AND REPLACEMENT (0. M. & R) 

1 Labor, Including Benefits 

2 Utilities 

3 Supplies, Parts, Chemicals, Maintenance, and Repairs 

4 Sampling, Testing, and Permit Fees 

5 Operator Training and Certification 

6 Capital Outlay 

7 Replacement 

Annual Cost 

$ 65,000 

25,000 

40,000 

15,000 

3,000 

20,000 

35,000 

Total 0, M, & R $ 
Present Worth 0, M, & R (5%, 20 yrs.) 

203,000 

2,530,000 

Subtotal Present Worth $ 9,748,000 

SALVAGE 
Estimated WWTF Salvage Value, Including Property $ 2,500,000 

Present Worth of Salvage Value (5%, 20 yrs.) 942,000 

antandrrson 
~~~c.ates, inc. 

PRESENT WORTH (201 0 DOLLARS) $ 8,806,000 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. 82 - UPGRADE 
EXISTING WWTF COST ESTIMATE 

TABLE 

4-28 
CONT'D 



ALTERNATIVE C, OPTION 1 -
INTERMITTENT CYCLE SEQUENCING BATCH REACTOR (SBR) 

SCENARIO C1A- BOD5 AND TSS REMOVAL ONLY 
SYSTEMIMPROVEMENTCOMPONENTS 

1. PRELIMINARY TREATMENT SYSTEMS (HEADWORKS) 

Vertically-mounted fine screen/washer/compactor 
New packaged Parshall flume (6-inch) flowmetering manhole 
Influent lift station 
~ Three pumps at 525 gpm and 7.5 Hp each 
Vortex grit removal system and grit dewatering unit 
600 sq. ft. (20 ft. x 30 ft.) building to house screen and grit dewatering 
equipment 

2. BIOLOGICAL TREATMENT SYSTEM 

Intermittent cycle SBR activated sludge 
~ Common wall reinforced concrete construction 
~ Two pre-react basins, 0.04 MG each 
~ Two SBR reactor basins, 0.26 MG each, decanters, and fine bubble 

diffused aeration system 
~ Two waste activated sludge pumps (one for each SBR basin), 2 Hp 

each 
~ Two aerobic digesters, 0.11 MG each, and coarse bubble aeration 

system 
~ Three 30 Hp blowers, one 20 Hp blower 
~ Equalization tank, 0.063 MG, with two 1 ,050 gpm, 10 Hp effluent 

pumps 

3. DISINFECTION SYSTEM 

Ultraviolet light, two banks, 18 low pressure, high intensity lamps per bank, 
36 total pumps 
Install in concrete open channels, spare channel for future expansion 
840 sq. ft. (20ft. x 42ft.) CMU building to house UV equipment 

4. SLUDGE DEWATERING AND STORAGE 

Maintain existing sludge beds; provide improvements as needed 

5. PROCESS AND YARD PIPING 

6. ELECTRICAL, CONTROLS, AND INSTRUMENTATION 

7. SITE WORK AND LANDSCAPING 

a'Rl anderson 
~Pa~~~tes, inc. 

Pave, fencing, sidewalks, etc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 1 -SCENARIO C1A 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-3 



8. OPERATIONS BUILDING 

1 ,680 sq. ft. CMU building 
Laboratory and furnishings 
Office space 
ADA compliant bathroom 
Utility room 
Control center room 

9. BLOWER/GENERATOR/ELECTRICAL BUILDING 

1,460 sq. ft. CMU building to house blowers, standby power generator 
system, and electrical and control equipment 

10. DEMOLITION OF EXISTING TREATMENT PLANT 

~anderson 
~~~~tes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 1 -SCENARIO C1A 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-3 
CONT'D 



ALTERNATIVE C 

OPTION 1 -INTERMITTENT CYCLE SEQUENCING BATCH REACTOR 

SCENARIO C1A- BOD AND TSS REMOVAL ONLY 

PROJECT COST ESTIMATE AND PRESENT WORTH ANALYSIS (2010) 

ESTIMATED CONSTRUCTION COSTS 
Estimated 

Item Description Unit Unit Price Quantity 
1 Mobilization/Demobilization LS $ 265,000 All Req'd $ 
2 Demolition of Existing Treatment Plant LS 115,000 All Req'd 

3 Site Work and Landscaping LS 110,000 All Req'd 

4 New Preliminary Treatment System LS 770,000 All Req'd 
(Headworks) 

5 Intermittent Cycle SBR LS 1,577,000 All Req'd 

6 UV Light Disinfection System, Including LS 409,000 All Req'd 
Building 

7 Blowers LS 80,000 All Req'd 

8 Blower/Generator/Electrical Building LS 234,000 All Req'd 

9 Operations Building LS 336,000 All Req'd 

10 Process and Yard Piping LS 355,000 All Req'd 

11 Electrical, Controls, and Instrumentation LS 485,000 All Req'd 

12 Painting LS 395,000 All Req'd 

13 Miscellaneous Metals, Grating, and LS 65,000 All Req'd 
Handrailing 

14 Site Dewatering LS 45,000 All Req'd 

Subtotal Estimated Construction Costs (201 0 Dollars) $ 
Contingency @ 1 0% 

Total Estimated Construction Costs $ 

OTHER PROJECT COSTS 
Preliminary, Design, and Construction Engineering 

Environmental and Permitting 

Funding Acquisition 

Legal and Funding Administration 

Subtotal Other Costs $ 

Total 
2010 Price 

265,000 

115,000 

110,000 

770,000 

1,577,000 

409,000 

80,000 

234,000 

336,000 

355,000 

485,000 

395,000 

65,000 

45,000 

5,241,000 

524,000 

5,765,000 

1 '153,000 

45,000 

30,000 

45,000 

1,273,000 

TOTAL ESTIMATED PROJECT COSTS (2010 DOLLARS) $ 7,038,000 

~anderson 
~~~~tes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 1 -SCENARIO C1A 
COST ESTIMATE 

TABLE 

4-4 



PRESENT WORTH ANALYSIS (201 0 DOLLARS) 

Item Description 

ANNUAL OPERATION, MAINTENANCE. AND REPLACEMENT (0, M. & R) 

1 Labor, Including Benefits 

2 Utilities 

3 Supplies, Parts, Chemicals, Maintenance, and Repairs 

4 Sampling, Testing, and Permit Fees 

5 Operator Training and Certification 

6 Capital Outlay 

7 Replacement 

Annual Cost 

$ 65,000 

40,000 

20,000 

15,000 

3,000 

20,000 

35,000 

Total 0, M, & R $ 198,000 

Present Worth 0, M, & R (5%, 20 yrs.) 2,467,000 

Subtotal Present Worth $ 9,505,000 

SALVAGE 

Estimated WWTF Salvage Value, Including Property $ 3,000,000 
Present Worth of Salvage Value (5%, 20 yrs.) 1,131,000 

~anderson 
~~~rxtes, inc. 

PRESENT WORTH (201 0 DOLLARS) =$===8=,3=7 4='=00=0= 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 1 -SCENARIO C1A 
COST ESTIMATE 

TABLE 
4-4 

CONT'D 



ALTERNATIVE C, OPTION 1 -
INTERMITTENT CYCLE SEQUENCING BATCH REACTOR (SBR) 

SCENARIO C1B- BNR- NITROGEN REMOVAL 
SYSTEMIMPROVEMENTCOMPONENTS 

1. PRELIMINARY TREATMENT SYSTEMS (HEADWORKS) 

Vertically-mounted fine screen/washer/compactor 
New packaged Parshall flume (6-inch) flowmetering manhole 
Influent lift station 
~ Three pumps at 525 gpm and 7.5 Hp each 
Vortex grit removal system and grit dewatering unit 
600 sq. ft. (20 ft. x 30 ft.) building to house screen and grit dewatering 
equipment 

2. BIOLOGICAL TREATMENT SYSTEM 

Intermittent cycle SBR activated sludge 
~ Common wall reinforced concrete construction 
~ Two pre-react basins, 0.04 MG each 
~ Two SBR reactor basins, 0.34 MG each, decanters, and fine bubble 

diffused aeration system 
~ Two 7.5 Hp mixers per reactor basin (four total) 
~ Two waste activated sludge pumps (one for each SBR basin), 2 Hp 

each 
~ Two aerobic digesters, 0.11 MG each, and coarse bubble aeration 

system 
~ Three 40 Hp blowers, one 20 Hp blower 
~ Equalization tank, 0.063 MG, with two 1 ,050 gpm, 10 Hp effluent 

pumps 

3. DISINFECTION SYSTEM 

Ultraviolet light, two banks, 18 low pressure, high intensity lamps per bank, 
36 total lamps 
Install in concrete open channels, spare channel for future expansion 
840 sq. ft. (20ft. x 42ft.) CMU building to house UV equipment 

4. SLUDGE DEWATERING AND STORAGE 

Maintain existing sludge beds; provide improvements as needed 

5. PROCESS AND YARD PIPING 

6. ELECTRICAL, CONTROLS, AND INSTRUMENTATION 

7. SITE WORK AND LANDSCAPING 

manderson 
~Pa~~~tes, inc. 

Pave, fencing, sidewalks, etc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 1 -SCENARIO C1 B 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-5 



8. OPERATIONS BUILDING 

1 ,680 sq. ft. CMU building 
Laboratory and furnishings 
Office space 
ADA compliant bathroom 
Utility room 
Control center room 

9. BLOWER/GENERATOR/ELECTRICAL BUILDING 

1 ,460 sq. ft. CMU building to house blowers, standby power generator 
system, and electrical and control equipment 

10. DEMOLITION OF EXISTING TREATMENT PLANT 

~anderson 
~~~D!tes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 1 -SCENARIO C1 B 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-5 
CONT'D 



ALTERNATIVE C 

OPTION 1 -INTERMITTENT CYCLE SEQUENCING BATCH REACTOR 

SCENARIO C18- BNR- NITROGEN REMOVAL 

PROJECT COST ESTIMATE AND PRESENT WORTH ANALYSIS (2010) 

CAPITAL IMPROVEMENT COSTS 
Estimated 

Item Description Unit Unit Price Quantity 
1 Mobilization/Demobilization LS $ 305,000 All Req'd $ 
2 Demolition of Existing Treatment Plant LS 115,000 All Req'd 

3 Site Work and Landscaping LS 110,000 All Req'd 

4 New Preliminary Treatment System LS 770,000 All Req'd 
(Headworks) 

5 Intermittent Cycle SBR LS 1,900,000 All Req'd 

6 UV Light Disinfection System, Including LS 409,000 All Req'd 
Building 

7 Blowers LS 87,000 All Req'd 

8 Blower/Generator/Electrical Building LS 234,000 All Req'd 

9 Operations Building LS 336,000 All Req'd 

10 Process and Yard Piping LS 355,000 All Req'd 

11 Electrical, Controls, and Instrumentation LS 485,000 All Req'd 

12 Painting LS 395,000 All Req'd 

13 Miscellaneous Metals, Grating, and LS 65,000 All Req'd 
Hand railing 

14 Site Dewatering LS 45,000 All Req'd 

Subtotal Estimated Construction Costs (201 0 Dollars) $ 
Contingency @ 10% 

Total Estimated Construction Costs $ 

OTHER PROJECT COSTS 

Preliminary, Design, and Construction Engineering 

Environmental and Permitting 

Funding Acquisition 

Legal and Funding Administration 

Subtotal Other Costs $ 

Total 
2010 Price 

305,000 

115,000 

110,000 

770,000 

1,900,000 

409,000 

87,000 

234,000 

336,000 

355,000 

485,000 

395,000 

65,000 

45,000 

5,611,000 

561,000 

6,172,000 

1,234,000 

45,000 

30,000 

45,000 

1,354,000 

TOTAL ESTIMATED PROJECT COSTS (2010 DOLLARS) $ 7,526,000 

~anderson 
~~~~tes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 1 -SCENARIO C1 B 
COST ESTIMATE 

TABLE 

4-6 



PRESENT WORTH ANALYSIS (2010 DOLLARS) 

Item Description 

ANNUAL OPERATION. MAINTENANCE. AND REPLACEMENT (0. M. & R) 

1 Labor, Including Benefits 

2 Utilities 

3 Supplies, Parts, Chemicals, Maintenance, and Repairs 

4 Sampling, Testing, and Permit Fees 

5 Operator Training and Certification 

6 Capital Outlay 

7 Replacement 

Annual Cost 

$ 65,000 

39,500 

20,000 

15,000 

3,000 

20,000 

35,000 

Total 0, M, & R $ 197,500 

Present Worth 0, M, & R (5%, 20 yrs.) 2,461,000 

Subtotal Present Worth $ 9,987,000 

SALVAGE 

Estimated WWTF Salvage Value, Including Property $ 3,000,000 
Present Worth of Salvage Value (5%, 20 yrs.) 1,131,000 

~anderson 
~~~tes, inc. 

PRESENT WORTH (201 0 DOLLARS) =$===8=,8=5=6'=00=0= 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 1 - SCENARIO C1 B 
COST ESTIMATE 

TABLE 

4-6 
CONT'D 



ALTERNATIVE C, OPTION 1 -
INTERMITTENT CYCLE SEQUENCING BATCH REACTOR (SBR) 
SCENARIO C1C- BNR- NITROGEN/PHOSPHORUS REMOVAL 

SYSTEMIMPROVEMENTCOMPONENTS 

1. PRELIMINARY TREATMENT SYSTEMS (HEADWORKS) 

Vertically-mounted fine screen/washer/compactor 
New packaged Parshall flume (6-inch) flowmetering manhole 
Influent lift station 
~ Three pumps at 525 gpm and 7.5 Hp each 
Vortex grit removal system and grit dewatering unit 
600 sq. ft. (20 ft. x 30 ft.) building to house screen and grit dewatering 
equipment 

2. BIOLOGICAL TREATMENT SYSTEM 

Intermittent cycle SBR activated sludge 
~ Common wall reinforced concrete construction 
~ Two pre-react basins, 0.04 MG each 
~ Two SBR reactor basins, 0.34 MG each, decanters, and fine bubble 

diffused aeration system 
~ Two 7.5 Hp mixers per reactor basin (four total) 
~ Two waste activated sludge pumps (one for each SBR basin), 2 Hp 

each 
~ Two aerobic digesters, 0.11 MG each, and coarse bubble aeration 

system 
~ Three 40 Hp blowers, one 20 Hp blower 
~ Equalization tank, 0.063 MG, with two 1 ,050 gpm, 10 Hp effluent 

pumps 

3. CHEMICAL FEED SYSTEM (PHOSPHORUS REMOVAL) 

Alum or ferric chloride chemical feed system 
300 sq. ft. CMU building to house feed equipment and chemical storage 

4. DISINFECTION SYSTEM 

Ultraviolet light, two banks, 18 low pressure, high intensity lamps per bank, 
36 total lamps 
Install in concrete open channels, spare channel for future expansion 
840 sq. ft. (20ft. x 42ft.) CMU building to house UV equipment 

5. SLUDGE DEWATERING AND STORAGE 

Maintain existing sludge beds; provide improvements as needed 

6. PROCESS AND YARD PIPING 

7. ELECTRICAL, CONTROLS, AND INSTRUMENTATION 

~anderson 
~Pa~~~tes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 1 -SCENARIO C1 C 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-7 



8. SITE WORK AND LANDSCAPING 

Pave, fencing, sidewalks, etc. 

9. OPERATIONS BUILDING 

1 ,680 sq. ft. CMU building 
Laboratory and furnishings 
Office space 
ADA compliant bathroom 
Utility room 
Control center room 

10. BLOWER/GENERATOR/ELECTRICAL BUILDING 

1,460 sq. ft. CMU building to house blowers, standby power generator 
system, and electrical and control equipment 

11. DEMOLITION OF EXISTING TREATMENT PLANT 

~anderson 
~~~~tes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 1 - SCENARIO C1 C 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-7 
CONT'D 



ALTERNATIVE C 

OPTION 1 -INTERMITTENT CYCLE SEQUENCING BATCH REACTOR 

SCENARIO C1C • BNR- NITROGEN/PHOSPHORUS REMOVAL 

PROJECT COST ESTIMATE AND PRESENT WORTH ANALYSIS (2010) 

ESTIMATED CONSTRUCTION COSTS 
Estimated Total 

Item Description Unit Unit Price Quantity 2010 Price 
1 Mobilization/Demobilization LS $ 305,000 All Req'd $ 305,000 

2 Demolition of Existing Treatment Plant LS 115,000 All Req'd 115,000 

3 Site Work and Landscaping LS 110,000 All Req'd 110,000 

4 New Preliminary Treatment System LS 770,000 All Req'd 770,000 
(Headworks) 

5 Intermittent Cycle SBR LS 1,900,000 All Req'd 1,900,000 

6 UV Light Disinfection System, Including LS 409,000 All Req'd 409,000 
Building 

7 Blowers LS 87,000 All Req'd 87,000 

8 Chemical Feed System, Including Safety LS 185,000 All Req'd 185,000 
Equipment and Building 

9 Blower/Generator/Electrical Building LS 234,000 All Req'd 234,000 

10 Operations Building LS 336,000 All Req'd 336,000 

11 Process and Yard Piping LS 355,000 All Req'd 355,000 

12 Electrical, Controls, and Instrumentation LS 485,000 All Req'd 485,000 

13 Painting LS 395,000 All Req'd 395,000 

14 Miscellaneous Metals, Grating, and LS 65,000 All Req'd 65,000 
Handrailing 

15 Site Dewatering LS 45,000 All Req'd 45,000 

Subtotal Estimated Construction Costs (2010 Dollars) $ 5,796,000 

Contingency @ 1 0% 580,000 

Total Estimated Construction Costs $ 6,376,000 

OTHER PROJECT COSTS 

~anderson 
~Pa~~~tes, inc. 

Preliminary, Design, and Construction Engineering 1,275,000 

Environmental and Permitting 45,000 

Funding Acquisition 30,000 

Legal and Funding Administration 45,000 

Subtotal Other Costs $ 1,395,000 

TOTAL ESTIMATED PROJECT COSTS (2010 DOLLARS) $ 7,771,000 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 1- SCENARIO C1C 
COST ESTIMATE 

TABLE 

4-8 



PRESENT WORTH ANALYSIS (201 0 DOLLARS) 

Item Description 

ANNUAL OPERATION. MAINTENANCE. AND REPLACEMENT (0, M. & R) 

1 Labor, Including Benefits 

2 Utilities 

3 Supplies, Parts, Chemicals, Maintenance, and Repairs 

4 Sampling, Testing, and Permit Fees 

5 Operator Training and Certification 

6 Capital Outlay 

7 Replacement 

Annual Cost 

$ 65,000 

39,500 

38,000 

15,000 

3,000 

20,000 

35,000 

Total 0, M, & R $ 215,500 

Present Worth 0, M, & R (5%, 20 yrs.) 2,686,000 

Subtotal Present Worth $ 10,457,000 

SALVAGE 

Estimated WWTF Salvage Value, Including Property $ 3,000,000 
Present Worth of Salvage Value (5%, 20 yrs.) 1,131,000 

~anderson 
~~~~tes, inc. 

PRESENT WORTH (201 0 DOLLARS) $ 9,326,000 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 1- SCENARIO C1C 
COST ESTIMATE 

TABLE 

4-8 
CONT'D 



ALTERNATIVE C, OPTION 2 
MODULAR EXTENDED AERATION 

SCENARIO C2A- BOD5 AND TSS REMOVAL ONLY 
SYSTEMIMPROVEMENTCOMPONENTS 

1. PRELIMINARY TREATMENT (HEADWORKS) 

Vertically-mounted fine screen/washer/compactor 
New packaged Parshall flume (6-inch) flowmetering manhole 
Influent lift station 
.. Three pumps at 525 gpm and 7.5 Hp each 
Vortex grit removal system and grit dewatering unit 
600 sq. ft. (20 ft. x 30 ft.) building to house screen and grit dewatering 
equipment 

2. BIOLOGICAL TREATMENT SYSTEM 

Extended aeration activated sludge 
.. Common wall reinforced concrete construction 
.. 25,000-gallon selector basin 
.. Dual train, two-stage aeration basin design, 0.12 MG each train 

(0.24 MG total volume) 
.. Two secondary clarifiers, 640 square feet (40ft. x 16ft.) each 
.. Two aerobic digesters, 110,000 gallons each 
.. Three 30 Hp blowers, one 20 Hp blower 

3. DISINFECTION SYSTEM 

Ultraviolet light, two banks, 18 low pressure, high intensity lamps per bank, 
36 total lamps 
Install in concrete open channels spare channel for future expansion 
840 square foot (20ft. x 42ft) CMU building to house UV equipment 

4. SLUDGE DEWATERING AND STORAGE 

Maintain existing sludge beds; provide improvements as needed 

5. PROCESS AND YARD PIPING 

6. ELECTRICAL, CONTROLS, AND INSTRUMENTATION 

7. SITE WORK AND LANDSCAPING 

Paving, fencing, sidewalks, etc. 

8. OPERATIONS BUILDING 

~anderson 
~Pa~~t¥tes, inc. 

1 ,680 sq. ft. CMU building 
Laboratory and furnishings 
Office space 
ADA compliant bathroom 
Utility room 
Control center room 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 2 - SCENARIO C2A 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-9 



9. BLOWER/GENERATOR/ELECTRICAL BUILDING 

1,460 sq. ft. CMU building to house blowers, standby power generator 
system, and electrical and control equipment 

10. DEMOLITION OF EXISTING TREATMENT PLANT 

manderson 
~~~txtes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 2 - SCENARIO C2A 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-9 
CONT'D 



ALTERNATIVE C 

OPTION 2- MODULAR EXTENDED AERATION 

SCENARIO C2A- BOD AND TSS REMOVAL ONLY 

PROJECT COST ESTIMATE AND PRESENT WORTH ANALYSIS (2010) 

ESTIMATED CONSTRUCTION COSTS 
Estimated Total 

Item Description Unit Unit Price Quantity 2010 Price 
1 Mobilization/Demobilization LS $ 310,000 All Req'd $ 310,000 

2 Demolition of Existing Treatment Plant LS 115,000 All Req'd 115,000 

3 Site Work and Landscaping LS 110,000 All Req'd 110,000 

4 New Preliminary Treatment System LS 770,000 All Req'd 770,000 
(Headworks) 

5 Modular Extended Aeration Treatment LS 1,880,000 All Req'd 1,880,000 
System 

6 UV Light Disinfection System, Including LS 409,000 All Req'd 409,000 

7 Blowers LS 87,000 All Req'd 87,000 

8 Blower/Generator/Electrical Building LS 234,000 All Req'd 234,000 

9 Operations Building LS 336,000 All Req'd 336,000 

10 Process and Yard Piping LS 385,000 All Req'd 385,000 

11 Electrical, Controls, and Instrumentation LS 495,000 All Req'd 495,000 

12 Painting LS 415,000 All Req'd 415,000 

13 Miscellaneous Metals, Grating, and LS 50,000 All Req'd 50,000 
Handrailing 

14 Site Dewatering LS 45,000 All Req'd 45,000 

Subtotal Estimated Construction Costs (2010 Dollars) $ 5,641,000 

Contingency @ 10% 564,000 

Total Estimated Construction Costs $ 6,205,000 

OTHER PROJECT COSTS 

Preliminary, Design, and Construction Engineering 1,241,000 

Environmental and Permitting 45,000 

Funding Acquisition 30,000 

Legal and Funding Administration 45,000 

Subtotal Other Costs $ 1,361,000 

TOTAL ESTIMATED PROJECT COSTS (2010 DOLLARS) $ 7,566,000 

~anderson 
~~~~tes, 1nc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 2 - SCENARIO C2A 
COST ESTIMATE 

TABLE 

4-10 



PRESENT WORTH ANALYSIS (201 0 DOLLARS) 

Item Description 

ANNUAL OPERATION. MAINTENANCE. AND REPLACEMENT (0. M. & R) 

1 Labor, Including Benefits 

2 Utilities 

3 Supplies, Parts, Chemicals, Maintenance, and Repairs 

4 Sampling, Testing, and Permit Fees 

5 Operator Training and Certification 

6 Capital Outlay 

7 Replacement 

Annual Cost 

$ 65,000 

49,000 

20,000 

15,000 

3,000 

20,000 

35,000 

Total 0, M, & R $ 207,000 

Present Worth 0, M, & R (5%, 20 yrs.) 2,580,000 

Subtotal Present Worth $10,146,000 

SALVAGE 

Estimated WWTF Salvage Value, Including Property $ 3,000,000 
Present Worth of Salvage Value (5%, 20 yrs.) 1,131,000 

~anderson 
~Pa~~~tes, inc. 

PRESENT WORTH (201 0 DOLLARS) $ 9,015,000 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 2 - SCENARIO C2A 
COST ESTIMATE 

TABLE 

4-10 
CONT'D 



ALTERNATIVE C, OPTION 2 
MODULAR EXTENDED AERATION 

SCENARIO C2B- BNR- NITROGEN REMOVAL 
SYSTEMIMPROVEMENTCOMPONENTS 

1. PRELIMINARY TREATMENT (HEADWORKS) 

Vertically-mounted fine screen/washer/compactor 
New packaged Parshall flume (6-inch) flowmetering manhole 
Influent lift station 
.,.. Three pumps at 525 gpm and 7.5 Hp each 
Vortex grit removal system and grit dewatering unit 
600 sq. ft. (20 ft. x 30 ft.) building to house screen and grit dewatering 
equipment 

2. BIOLOGICAL TREATMENT SYSTEM 

Extended aeration activated sludge 
.,.. Common wall reinforced concrete construction 
.,.. 25,000-gallon selector basin 
.,.. Dual train, two-stage aeration basin design, 0.185 MG each train 

(0.37 MG total volume) 
.,.. Two secondary clarifiers, 640 square feet (40ft. x 16ft.) each 
.,.. Two aerobic digesters, 110,000 gallons each 
.,.. Three 40 Hp blowers, one 20 Hp blower 

3. DISINFECTION SYSTEM 

Ultraviolet light, two banks, 18 low pressure, high intensity lamps per bank, 
36 total lamps 
Install in concrete open channels spare channel for future expansion 
840 square foot (20ft. x 42ft) CMU building to house UV equipment 

4. SLUDGE DEWATERING AND STORAGE 

Maintain existing sludge beds; provide improvements as needed 

5. PROCESS AND YARD PIPING 

6. ELECTRICAL, CONTROLS, AND INSTRUMENTATION 

7. SITE WORK AND LANDSCAPING 

Paving, fencing, sidewalks, etc. 

8. OPERATIONS BUILDING 

1,680 sq. ft. CMU building 
Laboratory and furnishings 
Office space 
ADA compliant bathroom 
Utility room 
Control center room 

CITY OF 

~anderson 
~Pa~~t¥tes, inc. 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 2 - SCENARIO C2B 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-11 



9. BLOWER/GENERATOR/ELECTRICAL BUILDING 

1 ,460 sq. ft. CMU building to house blowers, standby power generator 
system, and electrical and control equipment 

10. DEMOLITION OF EXISTING TREATMENT PLANT 

~anderson 
~~~~tes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 2 - SCENARIO C2B 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-11 
CONT'D 



ALTERNATIVE C 

OPTION 2- MODULAR EXTENDED AERATION 

SCENARIO C2B- BNR- NITROGEN REMOVAL 

PROJECT COST ESTIMATE AND PRESENT WORTH ANALYSIS (2010) 

ESTIMATED CONSTRUCTION COSTS 

Estimated 

Item Description Unit Unit Price Quantity 
1 Mobilization/Demobilization LS $ 320,000 All Req'd 

2 Demolition of Existing Treatment Plant LS 115,000 All Req'd 

3 Site Work and Landscaping LS 110,000 All Req'd 

4 New Preliminary Treatment System LS 770,000 All Req'd 
(Headworks) 

5 Modular Extended Aeration Treatment LS 2,100,000 All Req'd 
System 

6 UV Light Disinfection System, Including LS 409,000 All Req'd 

7 Blowers LS 87,000 All Req'd 

8 Blower/Generator/Electrical Building LS 234,000 All Req'd 

9 Operations Building LS 336,000 All Req'd 

10 Process and Yard Piping LS 405,000 All Req'd 

11 Electrical, Controls, and Instrumentation LS 495,000 All Req'd 

12 Painting LS 415,000 All Req'd 

13 Miscellaneous Metals, Grating, and LS 50,000 All Req'd 
Handrailing 

14 Site Dewatering LS 45,000 All Req'd 

Subtotal Estimated Construction Costs (2010 Dollars) 

Contingency @ 1 0% 

Total Estimated Construction Costs 

OTHER PROJECT COSTS 

Preliminary, Design, and Construction Engineering 

Environmental and Permitting 

Funding Acquisition 

Legal and Funding Administration 

Subtotal Other Costs 

Total 
2010 Price 

$ 320,000 

115,000 

110,000 

770,000 

2,100,000 

409,000 

87,000 

234,000 

336,000 

405,000 

495,000 

415,000 

50,000 

45,000 

$ 5,891,000 

589,000 

$ 6,480,000 

1,296,000 

45,000 

30,000 

45,000 

$ 1,416,000 

TOTAL ESTIMATED PROJECT COSTS (2010 DOLLARS) $ 7,896,000 

~anderson 
~~~~tes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 2 - SCENARIO C2B 
COST ESTIMATE 

TABLE 

4-12 



PRESENT WORTH ANALYSIS (201 0 DOLLARS) 

Item Description 
ANNUAL OPERATION, MAINTENANCE. AND REPLACEMENT (0, M. & R) 

1 Labor, Including Benefits 

2 Utilities 

3 Supplies, Parts, Chemicals, Maintenance, and Repairs 

4 Sampling, Testing, and Permit Fees 

5 Operator Training and Certification 

6 Capital Outlay 

7 Replacement 

Annual Cost 

$ 65,000 

53,500 

20,000 

15,000 

3,000 

20,000 

35,000 

Total 0, M, & R $ 211,500 

Present Worth 0, M, & R (5%, 20 yrs.) 2,636,000 
Subtotal Present Worth $ 10,532,000 

SALVAGE 

Estimated WWTF Salvage Value, Including Property $ 3,250,000 

Present Worth of Salvage Value (5%, 20 yrs.) 1,225,000 
PRESENT WORTH (2010 DOLLARS) $ 9,307,000 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 2 - SCENARIO C2B 
COST ESTIMATE 

TABLE 

4-12 
CONT'D 



ALTERNATIVE C, OPTION 2 
MODULAR EXTENDED AERATION 

SCENARIO C2C- BNR- NITROGEN/PHOSPHORUS REMOVAL 
SYSTEMIMPROVEMENTCOMPONENTS 

1. PRELIMINARY TREATMENT (HEADWORKS) 

Vertically-mounted fine screen/washer/compactor 
New packaged Parshall flume (6-inch) flowmetering manhole 
Influent lift station 
... Three pumps at 525 gpm and 7.5 Hp each 
Vortex grit removal system and grit dewatering unit 
600 sq. ft. (20 ft. x 30 ft.) building to house screen and grit dewatering 
equipment 

2. BIOLOGICAL TREATMENT SYSTEM 

Extended aeration activated sludge 
... Common wall reinforced concrete construction 
... 16,500-gallon fermentor tank 
... 16,500-gallon anaerobic selector tank 
... Dual train, two-stage aeration basin design, 0.185 MG each train 

(0.37 MG total volume) 
... Two secondary clarifiers, 640 square feet (40ft. x 16ft.) each 
... Two aerobic digesters, 110,000 gallons each 
... Three 40 Hp blowers, one 20 Hp blower 

3. DISINFECTION SYSTEM 

Ultraviolet light, two banks, 18 low pressure, high intensity lamps per bank, 
36 total lamps 
Install in concrete open channels spare channel for future expansion 
840 square foot (20ft. x 42ft) CMU building to house UV equipment 

4. SLUDGE DEWATERING AND STORAGE 

Maintain existing sludge beds; provide improvements as needed 

5. PROCESS AND YARD PIPING 

6. ELECTRICAL, CONTROLS, AND INSTRUMENTATION 

7. SITE WORK AND LANDSCAPING 

~anderson 
~Pa~~~tes, inc. 

Paving, fencing, sidewalks, etc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 2 - SCENARIO C2C 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-13 



8. OPERATIONS BUILDING 

1,680 sq. ft. CMU building 
Laboratory and furnishings 
Office space 
ADA compliant bathroom 
Utility room 
Control center room 

9. BLOWER/GENERATOR/ELECTRICAL BUILDING 

1 ,460 sq. ft. CMU building to house blowers, standby power generator 
system, and electrical and control equipment 

10. DEMOLITION OF EXISTING TREATMENT PLANT 

~anderson 
~~~~tes, mc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 2- SCENARIO C2C 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-13 
CONT'D 



ALTERNATIVE C 

OPTION 2 -MODULAR EXTENDED AERATION 

SCENARIO C2C- BNR- NITROGEN/PHOSPHORUS REMOVAL 

PROJECT COST ESTIMATE AND PRESENT WORTH ANALYSIS (2010) 

ESTIMATED CONSTRUCTION COSTS 
Estimated 

Item Description Unit Unit Price Quantity 
1 Mobilization/Demobilization LS $ 325,000 All Req'd 

2 Demolition of Existing Treatment Plant LS 115,000 All Req'd 

3 Site Work and Landscaping LS 110,000 All Req'd 

4 New Preliminary Treatment System LS 770,000 All Req'd 
(Headworks) 

5 Modular Extended Aeration Treatment LS 2,200,000 All Req'd 
System 

6 UV Light Disinfection System, Including LS 409,000 All Req'd 
Building 

7 Blowers LS 87,000 All Req'd 

8 Blower/Generator/Electrical Building LS 234,000 All Req'd 

9 Operations Building LS 336,000 All Req'd 

10 Process and Yard Piping LS 405,000 All Req'd 

11 Electrical, Controls, and Instrumentation LS 495,000 All Req'd 
[...]
5 Operator Training and Certification 

6 Capital Outlay 

7 Replacement 

Annual Cost 

$ 65,000 

42,500 

20,000 

15,000 

3,000 

20,000 

35,000 

Total 0, M, & R $ 200,500 
Present Worth 0, M, & R (5%, 20 yrs.) 2,499,000 

Subtotal Present Worth $ 10,333,000 
SALVAGE 

Estimated WWTF Salvage Value, Including Property $ 3,250,000 
Present Worth of Salvage Value (5%, 20 yrs.) 1,225,000 

~anderson 
~~~~tes, inc. 

PRESENT WORTH (201 0 DOLLARS) $ 9,108,000 

CITY OF 
JOHN DAY, OREGON 

WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 4 - SCENARIO C4A 
COST ESTIMATE 

TABLE 

4-20 
CONT'D 



ALTERNATIVE C, OPTION 4 
PHASE ISOLATION OXIDATION DITCH 

SCENARIO C4B - BNR -NITROGEN/PHOSPHORUS REMOVAL 
SYSTEM IMPROVEMENT COMPONENTS 

1. PRELIMINARY TREATMENT (HEADWORKS) 

Vertically-mounted fine screen/washer/compactor 
New packaged Parshall flume (6-inch) flowmetering manhole 
Influent lift station 
,.. Three pumps at 525 gpm and 7.5 Hp each 
Vortex grit removal system and grit dewatering unit 
600 sq. ft. (20 ft. x 30 ft.) building to house screen and grit dewatering 
equipment 

2. BIOLOGICAL TREATMENT SYSTEM 

Phase isolation oxidation ditch activated sludge 

,.. 3-stage anaerobic selector, 2 Hp mixer installed in each stage 
(three total) 

... Two reactor basins, 0.23 MG each: two 20 Hp aeration rotors in 
each basin (40 Hp installed in each reactor basin) 

,.. One 4 Hp mixer in each basin (two total) 
,.. Automatic influent distributor 
... Motor-actuated adjustable effluent weirs 
... WAS pump station 
... RAS pump station 

3. DISINFECTION SYSTEM 

Ultraviolet light, two banks, 18 low pressure, high intensity lamps per bank, 
36 total lamps 
Install in concrete open channels, spare channel for future expansion 
840 sq. ft. (20ft. x 42ft.) CMU building to house UV equipment 

4. AEROBIC DIGESTERS 

Two reactors: 110,000 gallons each 
Three blowers: 20 Hp each 
Coarse bubble aerator system 

5. SLUDGE DEWATERING AND STORAGE 

Maintain existing sludge beds; provide improvements as needed 

6. PROCESS AND YARD PIPING 

7. ELECTRICAL, CONTROLS, AND INSTRUMENTATION 

8. SITE WORK AND LANDSCAPING 

a'nlanderson 
~Pa~~~tes, inc. 

Paving, fencing, sidewalks, etc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 4 - SCENARIO C4B 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-21 



9. OPERATIONS BUILDING 

1 ,680 sq. ft. CMU building 
Laboratory and furnishings 
Office space 
ADA compliant bathroom 
Utility room 
Control center room 

10. BLOWER/GENERATOR/ELECTRICAL BUILDING 

1 ,460 sq. ft. CMU building to house blowers, standby power generator 
system, and electrical and control equipment 

11. DEMOLITION OF EXISTING TREATMENT PLANT 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 4 - SCENARIO C4B 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-21 
CONT'D 



ALTERNATIVE C 

OPTION 4 - PHASED ISOLATION OXIDATION DITCH 

SCENARIO C48- BNR- NITROGEN/PHOSPHORUS REMOVAL 

PROJECT COST ESTIMATE AND PRESENT WORTH ANALYSIS (2010) 

ESTIMATED CONSTRUCTION COSTS 
Estimated 

Item Description Unit Unit Price Quantity 
Total 

2010 Price 
1 Mobilization/Demobilization LS $ 335,000 All Req'd $ 335,000 

2 Demolition of Existing Treatment Plant LS 115,000 All Req'd 115,000 

3 Site Work and Landscaping LS 110,000 All Req'd 110,000 

4 New Preliminary Treatment System LS 770,000 All Req'd 770,000 
(Headworks) 

5 Phased Isolation Oxidation Ditch LS 2,000,000 All Req'd 2,000,000 
Treatment System 

6 UV Light Disinfection System, Including LS 409,000 All Req'd 409,000 
Building 

7 Blowers LS 65,000 All Req'd 65,000 

8 Aerobic Digesters 460,000 All Req'd 460,000 

9 Blower/Generator/Electrical Building LS 234,000 All Req'd 234,000 

10 Operations Building LS 336,000 All Req'd 336,000 

11 Process and Yard Piping LS 400,000 All Req'd 400,000 

12 Electrical, Controls, and Instrumentation LS 495,000 All Req'd 495,000 

13 Painting LS 395,000 All Req'd 395,000 

14 Miscellaneous Metals, Grating, and LS 50,000 All Req'd 50,000 
Handrailing 

15 Site Dewatering LS 45,000 All Req'd 45,000 

Subtotal Estimated Construction Costs (2010 Dollars) $ 6,219,000 

Contingency @ 10% 622,000 

Total Estimated Construction Costs $ 6,841,000 

OTHER PROJECT COSTS 

Preliminary, Design, and Construction Engineering 1,368,000 

Environmental and Permitting 45,000 

Funding Acquisition 30,000 

Legal and Funding Administration 45,000 

Subtotal Other Costs $ 1,488,000 

TOTAL ESTIMATED PROJECT COSTS (2010 DOLLARS) $ 8,329,000 

~anderson 
~~~~tes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 4 - SCENARIO C4B 
COST ESTIMATE 

TABLE 

4-22 



PRESENT WORTH ANALYSIS (201 0 DOLLARS) 

Item Description 

ANNUAL OPERATION. MAINTENANCE. AND REPLACEMENT (0. M. & R) 

1 Labor, Including Benefits 

2 Utilities 

3 Supplies, Parts, Chemicals, Maintenance, and Repairs 

4 Sampling, Testing, and Permit Fees 

5 Operator Training and Certification 

6 Capital Outlay 

7 Replacement 

Annual Cost 

$ 65,000 

49,000 

20,000 

15,000 

3,000 

20,000 

35,000 

Total 0, M, & R $ 207,000 
Present Worth 0, M, & R (5%, 20 yrs.) 2,580,000 

Subtotal Present Worth $ 10,909,000 
SALVAGE 

Estimated WWTF Salvage Value, Including Property $ 3,250,000 
Present Worth of Salvage Value (5%, 20 yrs.) 1,225,000 

~anderson 
~~~~tes, inc. 

PRESENT WORTH (201 0 DOLLARS) $ 9,684,000 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C -OPTION 4 - SCENARIO C4B 
COST ESTIMATE 

TABLE 

4-22 
CONT'D 



ALTERNATIVE C, OPTION 5 
MEMBRANE BIOREACTOR (MBR) 

SCENARIO C5A- BNR- NITROGEN REMOVAL 
SYSTEMIMPROVEMENTCOMPONENTS 

1. PRELIMINARY TREATMENT (HEADWORKS) 

Vertically-mounted fine screen/washer/compactor 
New packaged Parshall flume (6-inch) flowmetering manhole 
Influent lift station 
~ Three pumps at 525 gpm and 7.5 Hp each 
Vortex grit removal system and grit dewatering unit 
600 sq. ft. (20 ft. x 30 ft.) building to house screen and grit dewatering 
equipment 

2. BIOLOGICAL TREATMENT SYSTEM 

MBR activated sludge 
~ Common-wall concrete construction 
~ Two anoxic reactors, 36,000 gallons each, with two 10 Hp feed­

forward pumps for each reactor basin and one 5 Hp mixer in each 
reactor 

~ Two pre-aerator basins, 9,000 gallons each, two 5 Hp blowers, fine 
bubble diffused air system 

~ Two MBR basins with 8 flat plate type submerged membranes per 
basin (16 total), two 75 Hp blowers, fine bubble aeration system, 
permeate pumps, membrane chemical cleaning system 

~ Two aerobic digesters, 110,000 gallons each with two 20 Hp 
blowers, coarse bubble aeration system 

3. DISINFECTION SYSTEM 

Ultraviolet light, two banks, 18 low pressure, high intensity lamps per bank, 
36 total lamps 
Install in concrete open channels, spare channel for future expansion 
840 sq. ft. (20-foot by 42-foot) CMU building to house UV equipment 

4. SLUDGE DEWATERING AND STORAGE 

Maintain existing sludge beds; provide improvements as needed 

5. PROCESS AND YARD PIPING 

6. ELECTRICAL, CONTROLS, AND INSTRUMENTATION 

7. SITE WORK AND LANDSCAPING 

~anderson 
~~~~tes, inc. 

Pave, fencing, sidewalks, etc. 

CITY OF 
JOHN DAY, OREGON 

WASTEWATER FACILITIES PLAN 
ALT. C - OPTION 5 - SCENARIO C5A 

SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-23 



8. OPERATIONS BUILDING 

1 ,680 sq. ft. CMU building 
Laboratory and furnishings 
Office space 
ADA compliant bathroom 
Utility room 
Control center room 

9. BLOWER/GENERATOR/ELECTRICAL BUILDING 

1 ,460 sq. ft. CMU building to house blowers, standby power generator 
system, and electrical and control equipment 

10. DEMOLITION OF EXISTING TREATMENT PLANT 

~anderson 
~~~~tes, inc. 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C- OPTION 5- SCENARIO C5A 
SYSTEMIMPROVEMENTCOMPONENTS 

TABLE 

4-23 
CONT'D 



ALTERNATIVE C ·OPTION 5- MEMBRANE BIOREACTOR 
SCENARIO C5A- BNR- NITROGEN REMOVAL 

ESTIMATED CONSTRUCTION COSTS 
Estimated 

Item Description Unit Unit Price Quantity 
1 Mobilization/Demobilization LS $ 310,000 All Req'd 

2 Demolition of Existing Treatment Plant LS 115,000 All Req'd 

3 Site Work and Landscaping LS 110,000 All Req'd 

4 New Preliminary Treatment System LS 625,000 All Req'd 
(Headworks) 

5 MBR Treatment System Equipment LS 2,500,000 All Req'd 
Package Including Contractor Markup and 
Installation 

6 MBR Treatment System and Aerobic 680,000 All Req'd 
Digester Concrete Structure 

7 UV Light Disinfection System, Including LS 409,000 All Req'd 
Building 

8 Blower/Generator/Electrical Building LS 234,000 All Req'd 

9 Operations Building LS 336,000 All Req'd 

10 Process and Yard Piping LS 350,000 All Req'd 

11 Electrical, Controls, and Instrumentation LS 495,000 All Req'd 

12 Painting LS 365,000 All Req'd 

13 Miscellaneous Metals, Grating and LS 50,000 All Req'd 
Handrailing 

14 Site Dewatering LS 45,000 All Req'd 

Subtotal Estimated Construction Costs (201 0 Dollars) 

Contingency @ 1 0% 

Total Estimated Construction Costs 

OTHER PROJECT COSTS 

~anderson 
~~~~tes, inc. 

Preliminary, Design, and Construction Engineering 

Environmental and Permitting 

Funding Acquisition 

Legal and Funding Administration 

Subtotal Other Costs 

TOTAL ESTIMATED PROJECT COSTS (2010 DOLLARS) 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 5 - SCENARIO C5A 
COST ESTIMATE 

$ 

$ 

$ 

$ 

$ 

$ 

Total 
2010 Price 

310,000 

115,000 

110,000 

625,000 

2,500,000 

680,000 

409,000 

234,000 

336,000 

350,000 

495,000 

365,000 

50,000 

45,000 

6,624,000 

662,000 

7,286,000 

1,457,000 

45,000 

30,000 

45,000 

1,577,000 

8,863,000 

TABLE 

4-24 



PRESENT WORTH ANALYSIS (201 0 DOLLARS) 

Item Description 

ANNUAL OPERATION. MAINTENANCE. AND REPLACEMENT (0. M. & R) 

Labor, Including Benefits 

2 Utilities 

3 Supplies, Parts, Chemicals, Maintenance, and Repairs 

4 Sampling, Testing, and Permit Fees 

5 Operator Training and Certification 

6 Capital Outlay 

7 Replacement 

Total 0, M, & R 

Present Worth 0, M, & R (5%, 20 yrs.) 

Subtotal Present Worth 

SALVAGE 
Estimated WWTF Salvage Value, Including Property 
Present Worth of Salvage Value (5%, 20 yrs.) 

~anderson 
~Pa~~~tes, inc. 

PRESENT WORTH (201 0 DOLLARS) 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

ALT. C - OPTION 5 - SCENARIO C5A 
COST ESTIMATE 

Annual Cost 

$ 65,000 

45,000 

35,000 

15,000 

3,000 

20,000 

35,000 

$ 218,000 

2,717,000 

$ 11,580,000 

$ 3,000,000 
1,131,000 

$ 10,449,000 

TABLE 

4-24 
CONT'D 



SUMMARY 
PROJECT COST ESTIMATE AND PRESENT WORTH VALUE 

ALTERNATIVE A- DO NOTHING 

Estimated Total Estimated Total Estimated 
Construction Cost Project Cost Annual 

(201 0 Dollars) (2010 Dollars) O,M,&R 

$0 $0 $350,000 

ALTERNATIVE B1 -IMPROVE EXISTING WASTEWATER TREATMENT FACILITY I 
ALTERNATIVE B2- UPGRADE EXISTING WASTEWATER TREATMENT FACILITY 

Estimated Total Estimated Total Estimated 
Construction Cost Project Cost Annual 

(2010 Dollars} (2010 Dollars) O,M,&R 
Alternative B1- BOD and TSS Removal Only $3 430,000 $4 569 000 $213 000 
Alternative B2- BOD and TSS Removal Only $6,029 000 $7,218 000 $203 000 

ALTERNATIVE C- NEW ACTIVATED SLUDGE MECHANICAL WASTEWATER TREATMENT FACILITY 

Option 1 - Intermittent Cycle Sequencing Batch Reactor 

Scenario C1 A- BOD and TSS Removal Only 

Scenario C1 B - BNR - Nitrogen Removal 

Scenario C1 C - BNR - Nitrogen/Phosphorus Removal 

Option 2- Modular Extended Aeration 

Scenario C2A- BOD and TSS Removal Only 

Scenario C2B - BNR - Nitrogen Removal 

Scenario C2C - BNR - Nitrogen/Phosphorus Removal 

Option 3 -Integrated Sludge SBR 

Scenario C3A- BNR- Nitrogen Removal 

Scenario C3B - Nitrogen/Phosphorus Removal 

Option 4- Phased Isolation Oxidation Ditch 

Scenario C4A- BNR - Nitrogen Removal 

Scenario C4B- BNR- Nitrogen/Phosphorus Removal 

Option 5 - Membrane Bioreactor 
Scenario C5A- BNR- Nitrogen Removal 

1 Estimated costs shown are based on 
systems utilizing aerobic digestion. To 
provide the systems with anaerobic 
digestion is estimated to cost an 
additional $625.000. 

a'Rl anderson 
~Pa~~r!tes, inc. 

Estimated Total Estimated Total Estimated 
Construction Cost Project Cost Annual 

(2010 Dollars)1 (2010 Dollars} O,M,&R 

$5,765,000 $7,038,000 $198,000 

$6,172,000 $7,526,000 $197,500 

$6,376,000 $7,771,000 $215,500 

$6,205,000 $7,566,000 $207,000 

$6,480,000 $7,896,000 $211,500 

$6,056,000 $8,035,000 $211,500 

$6,159,000 $7,511,000 $194,500 

$6,373,000 $7,768,000 $212,500 

$6,428,000 $7,834,000 $200,500 

$6,841,000 $8,329,000 $207,000 

$7,286,000 $8,863,000 $218,000 

CITY OF 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

PROJECT COST ESTIMATE AND 
PRESENT WORTH VALUE 

Present Worth 
(2010 Dollars) 

N/A 

Present Worth 
(2010 Dollars) 

$6 281 000 
$8,806,000 

Present Worth 
(2010 Dollars) 

$8,374,000 

$8,856,000 

$9,326,000 

$9,015,000 

$9,307,000 

$9,446,000 

$8,804,000 

$9,285,000 

$9,108,000 

$9,684,000 

$10,449,000 

TABLE 

4-25 



.. 
NEW 6" PAR:;HALL 
FLUME FLOW 
METERING MANHOLE 

NEW HEADWORKS 

NEW VERT/CALLY 
MOUNTED, FINE SCREEN, 
WASHER AUGER ANO 
COMPACTOR 

WET WELL 

FLOW 01:; TRIBUTION 
:;TRUCTURE 

EX/:;rtNG 
65' 0/A. WEST 
TRICKLING FILTER 

EXISTING 65' 0/A. NEW 
METHANE 

GAS 
BURNER 

INFLUENT LIFT STATION REHABILITATED 
EXISTING 34' DIA. 

EAST TRICKLING 

SUPERNATANT 
RETURN TO 
HEAD WORKS 

FLOATING 
COVER 

NEW 
:;ECONOARY 

OIGE:;TER 

MAKE-UP 
WATER 

AUXILARY .. 
GAS 

SOURCE 

---- HOT 
WATER 

TO H£AT 
EXCHANGER 

NEW 
PRIMARY 
OIGE:;TER 

NEW ANAEROBIC DIGESTERS 

WDS 

2 AT 25' OIA. X 25' O££P 
(91, 750 GALLONS EACH) 

SLUOG£ TO 
LANO APPLICA T/ON 

LIQUIO PROCES:; :; TR£AM 

SOL/OS PROC£SS STREAM 

LEGEND 

0 
M£THAN£ /AUXILIARY GAS :;TREAM 

PUMP 

~ 
MG 

WOS 

VALV£ 

==MILLION GALLONS 

= WASTE 0/GEST£0 SLUOG£ 

HEAT 
EXCHANGER 

R£TURN 
WAT£R TO 

BOlLIER 

.. 
TO OUTFALL 
P£RCOLA T/ON 
PONOS 

FILTER 

PRIMARY CLARIFIERS 

TRICKLING FILTERS 
REHAB/LIT A TEO 
EX/:;rtNG 
34' 0/A. 
SECONDARY CLARIFIER 

NEW 
OIGESTER / 
ORYING BED 
FEEO PUMPS 

CL2 

r*==;::::==l ~--?.) 

~=lr----~ 
c:----~.~ 

NEW CHLORINE 
CONTACT BASINS 

N£W 

NEW FLOW 
DISTRIBUTION 
STRUCTUR£ 

34' OIA. 
SECONDARY 
CLARIFI£R 

(2- 20,000 
GALLON BASINS) SECONDARY CLARIFIERS 

CITY OF 
JOHN DAY, OREGON 

WASTEWATER FACILITIES PLAN 
PROCESS SCHEMATIC 

ALTERNATIVE B- OPTION 81 
IMPROVE EXISTING WASTEWATER 

TREATMENT FACILITY 

W£T W£LL 

SECONDARY 
LIFT STATION 

FIGURE 

4-1A 



' 

1 
,• 

0'> 
0 
0 

~ 
~ 
0 .,... 

NEW 6" PARSHALL 
FLUME FLOW 
MEfERING MANHOLE 

SUPERNA fANf 
REfURN ro 
HEAOWORK.S 

FLOArJNG 
COVER 

NEW HEADWORKS 

NEW VERrJCALL Y 
MOUNfEO, FINE SCREEN, 
WASHER AUGER ANO 
COMPACfOR 

NEW 
SECONDARY 

0/GESfER 

MAKE-UP 
WAfER 

AUXILARY---~ 
GAS 

SOURCE 

....._ ___ HOf 

WAfER 
ro HEAr 

EXCHANGER 

NEW 
PRIMARY 
0/GESfER 

NEW ANAEROBIC DIGESTERS 

LEGEND 

2 Af 25' 0/A. X 25' DEEP 
(91, 750 GALLONS EACH) 

LIQUID PROCESS S fREAM 1><1 VAL VE 

SOLIDS PROCESS S fREAM MG "' MILLION GALLONS 

REHABIL/fA fEO WEr 
WELL 

REHABILITATED 
INFLUENT LIFT STATION 

.3 NEW PUMPS, 
425 GPM EACH, 7.5 HP 

L/QU/0 WOS .......... .....o~-.oooo~ 

REHABILITATED 
EXISTING 34' DIA. 

PRIMARY CLARIFIERS 

NEW FLOW 
0/S fRIBUrJON 
SfRUCfURE 

REHAB/LifA fED 
EX/SrJNG 
65' 0/A. WESf 
fRICK.LING FIL fER 

ro EX/SrJNG 
DRYING BEDS 

OR fRUCK. 
TRICKLING FILTERS 

HEAr 
EXCHANGER 

REfURN 
WAfER ro 

BOILER 

ro ourFALL 
PERCOLArJON 
PONDS 

NEW 
0/GESfER / 
DRYING BEO 
FEED PUMPS 

REHAB/LirA rEO 
EX IS riNG 
.34' 0/A. 
SECONDARY CLARIFIER 

CL2 

~===~~------::> 

L!:::::::::::::;;;;;;lt----:) 

c:-~:~ 

NEW CHLORINE 
CONTACT BASINS 

NEW 

NEW FLOW 
D/SfRIBUrJON 
SfRUCfURE 

.34' DIA. 
SECONDARY 
CLARIFIER 

(2- 20,000 
GALLON BASINS) SECONDARY CLARIFIERS 

CITY OF 

REHAB/LifA fEO WEf 
WELL 

REHABILITATED 
SECONDARY 
LIFT STATION 

(4 NEW PUMPS, .3 A r 
425 GPM (5 HP) ANO 
I A r 250 GPM (.3 HP)) 

FIGURE 
MEfHANE / AUXILLARY GAS SfREAM WDS ,., WASfE OIGESfEO SLUDGE ~anderson 

¥-~~~~tes, inc. 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

0 PUMP PROCESS SCHEMATIC- ALTERNATIVE 82 
IMPROVE EXISTING WASTEWATER 

TREATMENT FACILITY 

4-18 



• 

:< 
l 

.:1 
) 

.. 
j 

.. .. 

<I .tl 
c 
til 
Q) 

! 
~ 
<( 

i "<:!" 
N 

! 
I() 
(") 

0 
I .. , .,.... 

0) 
1 0 

·.·: 0 

~ 
1'--
~ 
0 .,.... 
C'i 
.¢ 
c:i> 

' ~ 
"0 

J ~ 
"<:!" 
(!) 
u:::: 
0, 
~ 
:9 
E 
2 
(/) 
;>, 

l 
~I 
N 

:.l <;! 
·l N 

0) 
L{) 

>= <( 
0 
z 
I 0 
0 
:::J 
d 

• 

6" PARSHALL FLUME V£f<fiCALL Y MOUNTED 
FLOW M£T£f<ING FIN£ SCREEN WITH 

MANHOLE WASH£!< / COMPACTO!< 

HEADWORKS 

LEGEND 

o-
., o--M--

0 --I><J--

INFLUENT 
LIFT STAfiON 
3 PUMPS AT 

TO SLUDGE 
Df<YING 8£DS 

OR TRUCK 

(j) 
0 s 

525 GPM 

WDS 

DRYING 8£D / TRUCK 
F££D PUMP 

(j) 
0 s 

LIQUID PROCESS S TR£AM 

SOLIDS PROCESS S fi<£AM 

AIR STREAM 

t><i VALVE 

MG = MILLION GALLONS 

WDS • WAST£ DIG£S TED SLUDGE 

PUMP WAS = WAST£ ACrtVA TED SLUDGE 

--~ Gt<IT ro 

VORTEX 
Gf<lf f<£MOVAL 

All< 8LOWE!<S 
3- 30 HP 
I- 20 HP 

SYSTEM 

WDS 

D£WA T£f<ING UNIT 

f 
PRE-REACT 

TANK 

SBR 
0.26 MG 

AEROBIC 
DIGESTER 

0.11 MG 

AEROBIC 
DIGESTER 

0.11 MG 

CITY OF 

FLOW 
DIS ff<I8UrtON 
STRUCTURE 

PRE-REACT 
TANK 

SBR 
0.26 MG 

UL Tf<A VIOLET LIGHT 
DI~INFECTION 

2 BANK~ 
3b LAMP~ 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

FIGURE 

PROCESS SCHEMATIC -ALT. C, OPTION 1 
INTERMITTENT CYCLE SBR­

SCENARIO C1A • BODs I TSS ONLY 

4-2 



... 

1 .tl 
1 E 

·j ro 
Q) 

':f l <( 
0'> 
N 
ai) 
C") 

0 
·j 

..... 
0'> 
0 
0 
£::! 
t'--
£::! 
0 ..... 
C"") 
.._f. 

.:: oi 
~ 

"0 

'>{-
""" (!) 
u::: 
0, 
~ 

32 
E 
2 
(/) 
>. 
(/) 

~ 
::: I 

N 
N 
N 
0'> 
l() 

>= 
) <( 

0 
z 
I 
0 

0 
~ a 

b II PARSHALL FLUME 
FLOW METERING 

MANHOLE 

... 

VERT/CALLY MOUNTED 
FINE SCREEN WITH 

WASHER / COMPACTOR 

HEADWORKS 

LEGEND 

0 
0 o--txr-

INFLUENT 
LIFT STATION 
3 PUMPS AT 

525 GPM 

TO SLUOGE 
DRYING BEDS 

OR TRUCK. 

WDS 

ORYING BEO / TRUCK. 
FEED PUMP 

CJ) 
0 s 

LIQUID PROCESS STREAM 

SOL/OS PROCESS STREAM 

AIR STREAM 

l><l VALVE 

MG ,., MILLION GALLONS 

WOS #1 WASTE OIGES TEO SLUDGE 

PUMP WAS = WASTE ACT/VA TEO SLUDGE 

--~ GRIT TO 

VORTEX 
GRIT REMOVAL 

SYSTEM 

AIR BLOWERS 
3- 40 HP 
I- 20 HP 

WDS 

OEWA TERING UNIT 

~anderson 
¥-~~~~tes, inc. 

PRE-REACT 
TANK 

SBR 

AEROBIC 
DIGESTER 

0.11 MG 

CITY OF 

FLOW 
OIS TRIBUTION 
STRUCTURE 

PRE-REACT 
TANK 

£
MIXER, 
7.5 HP 
(TYP 2) 

WAS PUMP, 
2 HP (TYP 2) 

SBR 

UL TI<A VIOLET LIGHT 
DI51NFECTION 

2 BANKS 
36 LAMPS 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

FIGURE 

PROCESS SCHEMATIC -ALT. C, OPTION 1 
INTERMITTENT CYCLE SBR 

SCENARIO C1B- BNR-NITROGEN REMOVAL 

4-3 



.. 

.t:! 
c 
ro 
Cll 

~ 
<( 
'<T 
C') 

Li) 
C') 

6 
"<'""" 

(j) 
0 
0 

~ 
~ 
0 ..... 
-.:i 
..J. 

: ~ 
"0 

I >f. 
'<T 
(.9 

u:: 
0> 
~ 

.. ! 
32 
E 
2 
(/) 
» 

C1) 

~I 
C'J 
C'J 
N 
(j) 
I{) s: 
<( 
0 

I 

z 
I 
0 ;i ::J .I 
d 

0 

6" PAR~HALL FLUME 
FLOW METERING 

MANHOLE 

.. 
VEI<TICALL Y MOUNTED 

FINE ~CREEN WITH 
WA~HER / COMPACTOR 

HEADWORKS 

LEGEND 

INFLUENT 
LIFT ~TAT/ON 
.3 PUMP~ AT 

525 GPM 

TO SLUDGE 
DRYING BED~ 

OR TRUCK 

C/) 
0 s 

WDS 

DRYING BED / TRUCK 
FEED PUMP 

t><J VALVE 

MG = MILLION GALLON~ 

C/) 

0 s 

LIQUID PROCE~~ ~TREAM 

SOLID~ PROCE~~ ~ TREAM 

A II< ~ TI<EAM WD~ = WA~TE DIGE~TED ~LUDGE 

PUMP WA~ = WA~TE ACTIVATED ~LUDGE 

--~ GI<IT TO 
DEWATERING UNIT 

VORTEX 
GRIT REMOVAL 

~Y~TEM 

AIR BLOWER~ 
.3 - 40 HP 
I - 20 HP 

WDS 

PRE-REACT 
TANK 

CHEMICAL ADDITION 
(ALUM OR FERRIC CHLORIDE) 
FOI< PHO~PHORU~ REMOVAL 

FLOW 
Dl~ TRIBUTION 
~TRUCTURE 

AEROBIC 
DIGESTER 

0.11 MG 

PRE-REACT 
TANK 

£
MIXER, 
7.5 HP 
(TYP 2) 

SBR 

CITY OF 

WA~ PUMP, 
2 HP (TYP 2) 

SBR 

UL fi<AVIOLEf LIGHT 
D/5/NFECf/ON 

2 8ANI(5 
36 LAMP5 

JOHN DAY, OREGON 
WASTEWATER FACILITIES PLAN 

FIGURE 

PROCESS SCHEMATIC -ALT. C, OPTION 1 
INTERMITTENT CYCLE SBR- SCENARIO C1C­
BNR ·NITROGEN I PHOSPHORUS REMOVAL 

4-4 



I 
t 

' I 

.I 

0 

6" PAR!3HALL FLUME 
FLOW METERING 
